T

NV
AN

RENGASKONE
TIRE CHANGER

ST-1236IT

KAYTTOOHIE
USER’S MANUAL

Lue tdma kayttoohje huolellisesti kokonaisuudessaan ennen koneen
asennusta ja kayttoa.

Read the entire manual carefully and completely before installation
or operation of the machine.




Kayttoohje
User’s manual

Sisallys
L S 11 1<) 2T PR PRTR 3
2. TUIVALISUUSONJEEE .....eenvieetieiieieeie ettt ettt ettt e bt e st e st e st b e s st e e saeesbassbeesseesseesseanseanseenseessesnseenseenseensesnsennsennns 3
3. VATOTIUSTATTAL. ..ottt ettt ettt et b e ea ekt eb e st et e bt e bt e st et e ebeeaeem e et e eb e estem b et e ebeemtemteabeebeenbenbeebeeneenseneas 3
4. TEKNISEE LIEAOL. ...ttt ettt h e ettt e b et e b e bt e bt et et e ehe e st et e beebeemt et e abeentenbenbeebeententenee 4
BT QT 1< 1 OSSPSR 4
6. PakKaukSen PUIKAIMINEN.........ccuieiieiieiieeiiesiiesiteett et et et e st et e st e seteetaesetesabessbessseessessseanseenseensesnseensesnsesnsesnsesnsennns 4
7. TyOskentelyalueen VAAtIMUKSEL..........cuiiiirierieiieiteeieetest ettt et et e bt e et e steesseestaesseesseesseenssesssesssesssesssesssenssensss 4
8. TUOTEKAAVIO ...ttt h ettt b et e b e bt e bt e st et e eb e ehtem e et e eb e ea e e e e bt eb e estenteebeebeentenbeabeeneenbenbens 5
0. AASBIIMIUS ...ttt ettt ettt ettt b et e b bbbt e b e bt b e bt e bbb e bt e e bt e b et e bt e e h et e h et ea bt e bt eat e e et et e et eaaeenteenne 6
10. Pain@IlmAaKYLKENTA ........ccviiitiiiiieitieiiesteett et et et et et et et e steestaessaesssesssesssessseasseesseesseanseassaessesnseansesnseessennsennsennes 6
T, SANKOKYKEINTA . .....c.veeitieiietiesieesieettesttestt et este e teesteesaeesseessaesseesssesssesssessseassasssessseasseassesssesssasssesssesnsesnsenssennsesnsennes 6
12. Toiminnot (Kts. 8. TUOLEKAAVIO) ......vervierrieiiieriieriieiteritesteetestestestesstesssesssessseessesssesssesssesssasssesssesssesssesssessesnsennes 6
13, ESIVAIMUISTEIUL ...ttt sttt et ettt eh et e st et e et en e teebeem e et et e eaeemt et e ebeemeeseabesbeeneeneeneas 7
T4, PAltEOI IITOMUS. ...ttt ettt ettt ettt e ettt e s et e bt e bt e st e ee st e es e em e et e bt eseem e e teebeemeentebeeseemt et eebeeneensenbesbeeneeneeneas 7
15. Renkaan Kiinnitys aSENNUSPOYIAAN .......ecuverrierierrieiierierteetenteseestesstesssessesssesssesssesssesssesssesssesssesssesssesssesssesssennes 8
16. Renkaan irrotus VANTEEILA ...........eoieiiiriiieiieee ettt ettt ettt sttt ettt e et et e steebe e st e teebesbeeneenbeaeas 8
17. Renkaan asennus VANLEEILE .........cc.eeiiriiiiiieeie ettt ettt sttt et st e ee et e be e bt eneenteebesbeeneeneeneas 8
18. RENKAAN tAYLEAIMIINEI ....e.vietieiieieeieeitiestteettesteesttesteesteesseessaesssesseesssesssasssesssassseassessseassesnseessessseensesssessseessesnsensennes 9
18.1. Renkaan tdyttdminen ilman ilmaiSKUPOYIAZ ..........cccveruiiiierieiieiieeie ettt ve e e be e esbeeaeesaeenne 9
18.2. Renkaan tdyttaminen i1lmaiskupOYAALIA .............oouieiiieiiiiiieeee ettt reesreesree s 11
19. Rengaskoneen Srtaminen ja VATASTOINL. . .....c.eecueerieerieerreesteesteesteesteesteesseesseesseesseesseesseessessseessesssesssesssesssesssesssenns 12
B (R = 1010 Lo TSSOSO 12
21, APUVATSIEN KAYEO ...eeuvietieiieiieitieteeie et ete et esteeteete e teese e teesseesseesseassaesseesseesseensaesssesseeseesssenseensaeseesseessenssenns 14
21.1. Asennus (Katso KUvat SIVULIA 12) .....cecuiiiiiiiieiicieeie ettt ettt et et ste et steesae e teesseesteesteeseesseesseesseens 14
212, OSAL ittt ettt et et e ket ettt ekt et a ettt e s eat stk e s et en et ek e s enteR e R et enteR e et ek e tenteseeR e s entent et et easenteneesensentens 14
T T 011111 1 OSSP PRSP 14
22, VIANIMBATIEYS ...eeuveenvieteeteeteeteesteeteeteesteeteesteenteenteenseenseenseenseenseenseenseenseenseenseenseenseenseenseenseenseanseesseesseesseessesssenns 18
23. Rengaskoneen TAJAYEYSKUVAL ........cc.eeiiieiiieiiieiteecte et et eteeteeteeteeteeteesbeebeesbeesseeseesseesseesseesseesseesseesseesseessenssenns 18
24, Vara0SalUCLLEIO .. ....co.iieieiitirtet ettt sttt sttt b ettt ettt ens 29



Kayttoohje
User’s manual

RENGASKONE

Lue kiiyttoohje huolellisesti léipi ennen koneen kiyton aloittamista. Siilyti kiyttoohje tulevaa tarvetta
varten.

1. Esittely

Kéyttotarkoitus: Puoliautomaattinen rengaskone on suunniteltu renkaiden asennukseen vanteille ja pois vanteilta
Huom. Rengaskonetta saa kdyttda vain sille suunniteltuun tarkoitukseen. Koneen valmistaja ja maahantuoja eivit

ole vastuussa véarinkaytostd aiheutuneista vahingoista.

2. Turvallisuusohjeet

Konetta saa kiyttad ainoastaan koneen kéyttoon perehtynyt henkild. Koneen véarinkaytto sekd koneen tai sen
osien muuttaminen vapauttavat valmistajan vastuusta mahdollisesti aiheutuneisiin vahinkoihin.

Takuuaika on yksi vuosi.

3. Varoitustarrat

01 Al laita kiisid asennuspéin alle koneen toiminnan aikana

02 Al4 laita kiisid leukojen viliin koneen toiminnan aikana

03 Al laita kiisid vanteen palteelle kun rengasta irrotetaan vanteelta

04 Varmista ettd kone on asiallisesti maadoitettu

05 Al laita jalkoja palteenirrottimen ja koneen viliin toiminnan aikana

06 Turvallisuusohjeet

06

05




Kayttoohje
User’s manual

4. Tekniset tiedot

Vanteen kiinnitys ulkopuolelta 127-23”

Vanteen kiinnitys sisépuolelta 147-26” (Kayttopaine on 8 - 10 bar)
Renkaan maksimihalkaisija 1043mm (45”)
Renkaan maksimileveys 406mm (16”)
Palteenirrottimen voima paineella 1 Mpa 2500kg
Maksimikdyttopaine 8-10bar

Jénniteldhde 380V

Moottorin teho 0.75 kW
Maksimividntdvoima (asennuspOyté) 1078 Nm (110K g.m)
Ulkomitat 113 x 90 x 103cm
Melutaso <75 dB

5. Kuljetus

Siirrd rengaskone trukilla pohjasta nostamalla (Kuva 1).

6. Pakkauksen purkaminen

=P

Kuva 1

Irrota niitit, joilla pahvi on kiinnitetty kuormalavaan. pura pahviset ja muoviset pakkausosat. Kun tuote on purettu
pakkauksesta, tarkista ettei mukana ole niakyvisti vioittuneita osia.

7. Tyoskentelyalueen vaatimukset

Tyo6skentelyalueen on noudatettava turvallisuusohjeita. Liitd rengaskone sdhkdverkkoon ja paineilmaldhteeseen
kayttoohjeen mukaisesti. Tyo6tilassa on oltava hyvé ilmastointi. Rengaskoneen ymparilld on oltava etdisyytté
seiniin Kuvan 2 mukaisesti, jotta kone mahtuu toimimaan hyvin. Kone on suojattava sateelta ja auringonvalolta.

oSyl

¥
1

DEPLZ I LTI ES 11Ty

Y35

=00




Kayttoohje
User’s manual

1330

1183

Kuva 2



8. Tuotekaavio

A version

Kayttoohje
User’s manual

Rengaskone ST-1236IT

A Pystyvarsi J Kaantopoljin
B Lukituskahva K Rengasrauta
C Asennuspaa L Kumipehmike
D Kiinnitysleuka M Palteenirrotin
E Asennuspoyta N Sailio
F Tayttopoljin o Pylvas

Kallistuspoljin P Apuvarsi 006
H Kiinnitysleukojen poljin Vaakasuora varsi
| Palteenirrottimen poljin




Kayttoohje
User’s manual

9. Asennus
1. Kiinniti pylvés (osa 1 Kuvassa 3) rungon (9) paélle neljilld pultilla. Pujota
ilmaletku (6) pylvaidssa olevan reiédn lapi. Kiristd neljd itselukkiutuvaa mutteria.
2. Kiinnitd pultti (13) paikoilleen pylvadseen. Liité kallistussylinterin tappi
(7)ja kirista itselukkiutuvalla mutterilla (12).
3. Kiinnitd muovisuoja (5) kahdella ruuvilla (4).
3
4 Kiinniti oi . suoia (3) bylviii 1la (2).
iinnitd pienempi muovisuoja (3) pylvaaseen ruyvilla (2) ;
5. Aukaise vasemman kannen (10) kaksi !
ruuvia (11) ja poista kansi. Liitd ilmaletku (8)
pylvidistd 5-haaraiseen venttiiliin. 9
6. Kytke puomilta tuleva paineilmaletku .
paineenalentimelta koneen sisélle tulevan
letkun kolmihaaraisen liittimen tyhjééan

reikddn. Kytke samaan letkuun pisin
apuvarsilta tulevista letkuista.

7. Kytke lyhyemmat apuvarren letkut apuvarren

Kuva 3
kayttosylinterin yli- ja alapddhén.
8. Kytke kaksi koneen takaa tulevaa letkua paineilmamittarin alaosassa oleviin reikiin.

9. Kytke kdyttovirtajohdon padhin pistoke.

Johtojen virit ja niiden paikat: keltavihred johto: maadoitus, ruskea: R1, musta: S2, punainen: T3.

10. Paineilmakytkenta

1. Paina poljin alas varmistaaksesi, etteivit asennuspOydén kiinnitysleuat avaudu odottamatta.

2. Liitd rengaskone paineilmaverkkoon ilmaletkulla (sisdhalkaisija 7-8 mm). Ilmanpaineen on oltava §-10
bar.

3. Ilmanpaine ei saa ylittdd 10 bar.

Liitd rengaskone paineilmaverkkoon koneen takana olevalla
liittimella. P

11. Sahkokytkenta

Huom. Varmista, ettd janniteldhde vastaa koneen teknisid tietoja. /
Yhdistd sdhkoliitintd maadoitettuun pistorasiaan. Varmista, ettd bl
kéytettdvissd on vahintddn 30 A virta.

12. Toiminnot (kts. 8. Tuotekaavio) Ve b

Lukituskahvalla (A) voidaan lukita asennuspéén varsi (B) ja

Kuva 4



Kayttoohje
User’s manual

vaakasuora varsi (Q). Asennuspiité (C) voidaan automaattisesti nostaa noin 2-3 mm lukittuna.
Kallistuspolkimella (G) voidaan kallistaa pylvésti (O).

Kiinnistysleukojen polkimella (H) voidaan avata ja sulkea asennuspdydén
kiinnitysleuat (D).

Palteenirrottimen polkimella (I) voidaan ohjata palteenirrotinta (M).
Kéaantopoljin (J) voidaan kdéntiad asennuspdytdd (E) myota- tai vastapdivain.

Tayttopolkimella (F) voidaan tdyttdd sisdrenkaattomia (tubeless) renkaita.

Rengaskoneen toiminta koostuu kolmesta osasta:

1 ) Palteen irrotus

2) Renkaan irrotus vanteelta A B

Renk 11
3) enkaan asennus vanteelle Kuva 5

Varoitus: Al kiiyti 16ysid vaatteita konetta kilyttiessisi. Kiyti suojalaseja ja -hanskoja seki pitivii kenkii.

Ennen toiminnon suorittamista, varmista, ettii rengas on tyhjennetty ilmasta ja poista kaikki rengaspainot
vanteesta.

13. Esivalmistelut

Tarkista, ettd rengaskone toimii oikein kytkent6jen jilkeen:

1) Paina kéantopoljin alas. Asennuspdydén tulisi kddntyd myotapaivadn.

2) Pidé kiinni palteenirrottimesta ja paina palteenirrottimen poljinta. Palteenirrotin sulkeutuu.

3) Paina kiinnitysleukojen poljin pohjaan avataksesi kiinnitysleuat kokonaan. Painamalla uudestaan leuat
vapautuvat. Toistamalla painamista kiinnitysleuat sulkeutuvat.

4) Paina kallistuspoljinta. Pylvis kallistuu taaksepdin alkuasentoon. Painamalla uudestaan pylvés kallistuu
takaisin tyoskentelyasentoon.

5) Paina lukituskahvan painiketta. Asennuspéén varsi ja vaakasuora varsi lukittuvat asentoonsa. Samaan

aikaan asennuspdd nousee automaattisesti 2-3 mm vanteen reunasta. Painamalla painiketta uudestaan
varret vapautuvat lukituksesta.
6) Paina liipaisinta ilmatdyttolaitteessa, jolloin suuttimesta vapautuu ilmaa

14. Palteen irrotus

Tyhjenni rengas ilmasta kokonaan. Poista venttiilinkorkki. Sulje
kiinnitysleuat vélttadksesi vahinkoja. Aseta rengas kumipehmikettd vasten,
aseta palteenirrottimen tyopéé palletta vasten noin 10 mm vanteen reunasta
(Kuva 6).

Paina palteenirroittimen poljinta saadaksesi palteenirrottimen painamaan
palteen alas.




Kayttoohje
User’s manual

Kéainna rengasta toistaen edellinen toiminto vanteen ympéri, kunnes Kuva 6
palteen irrotus on suoritettu.

15. Renkaan kiinnitys asennuspoytaan

Huom. Varmista, ettd rengas on tyhjennetty ilmasta ja poista kaikki rengaspainot vanteesta.

Kiinnittddksesi vanteen nopeasti ja tarkasti asennuspoytaan, kdytd keskittavad apuvartta. Keskitd vanne ensin, ja
lukitse se sen jélkeen.

Voitele renkaan palle (ilman voitelua rengas voi rikkoutua)
Paina kallistuspoljinta, pylvés kallistuu alkuasentoon.

Kiinniti pyord asennuspdytidn ulko- tai sisipuolelta. Ali laita kiisid pyorin alle kiinnittiessisi. Aseta pyori
asennuspdydin keskelle. Varmista, ettd pyora on tiukasti kiinni neljélla kiinnitysleualla.

Kiinnitd pydré sen koon mukaisesti:
a) Kiinnitys ulkopuolelta (renkaan halkaisija 12" —23”):
Liikuta kiinnitysleuat asennuspdydéssé painamalla kiinnitysleukojen poljin puolivéliin alas.

Aseta vanne leukoihin. Pidd vanne paikallaan ja paina kiinnitysleukojen poljinta kunnes vanne lukittuu
paikoilleen. Tarkista, ettd vanne on tiukasti kiinni leuoissa.

b) Kiinnitys sisdpuolelta (renkaan halkaisija 14” —26”):

Liikuta kiinnitysleuat kokonaan kiinni painamalla kiinnitysleukojen poljinta. Aseta vanne leukojen paille
ja paina kiinnitysleukojen poljinta avataksesi leuat, jolloin ne lukitsevat vanteen paikoilleen.

Huom. Ennen jatkotoimenpiteitd varmista, ettd vanne on tiukasti kiinni.

16. Renkaan irrotus vanteelta

1. Vedi vaakasuora varsi tydskentelyasentoon. Al laita kiisidsi
vanteen reunalle.

2. Laske asennuspéén varsi alas siten, ettd asennuspai on
vanteen vieressd ja renkaan yldpuolella. Lukitse varsi
paikalleen lukituskahvalla. Asennuspéd nousee
automaattisesti noin 2-3 mm vanteen reunasta.

3. Laita rengasrauta renkaan palteen alle 1dhelle asennuspditi ja
nosta palle asennuspéén péille (Kuva 7).

4. Pidéd rengasrauta paikoillaan ja kddnnd asennuspdytéa
myo6tipdivadn painamalla kddntopoljinta. Jatka kunnes rengas
on kokonaan irrotettu vanteesta. Nosta rengasta ja irrota
renkaan toinen palle vanteesta vastaavasti.

Huom. Rengas voi helposti liukua pois asennuspaista. Kuva 7
Estddksesi timén, pyoritd asennuspdytdd ensin 1-2 cm

~9~



17. Renkaan asennus vanteelle

Tarkista, ettd vanne ja rengas ovat samaa kokoa. Tarkista my®s, ettei
rengas tai vanne ole vahingoittunut.

Voitele renkaan palle rikkoutumisen estimiseksi.
Kiinnitd vanne kiinnitysleukoihin, kuten kohdassa 12.

Aseta rengas vannetta vasten ja liikuta asennuspii oikeaan asentoon,
noin 2-3 mm vanteen reunan yldpuolelle.

Aseta renkaan alemman palteen toinen reuna asennuspain takaosan
ylédpuolelle ja toinen reuna asennuspédn etuosan alapuolelle. Paina rengasta
kisin ja kddnnd asennuspoytid asentaaksesi alapalteen.

Kayttoohje
User’s manual

vastapdiviin ja vasta sen jilkeen myOtipédivaan.

Toista edellinen toiminto renkaan toiselle palteelle (Kuva ).

18. Renkaan tayttaminen
Suorita renkaan tiyttdminen huolellisesti ohjeita seuraten. Renkaan puhkeaminen voi aiheuttaa vakavia vammoja.

Rengaskoneessa on paineenalennusventtiili, joka estdd paineen nousun yli 3.5 bar. Rengas voi kuitenkin puhjeta

seuraavista syist:

1)
2)
3)

4)

Vanne ja rengas eivét ole samankokoisia
Rengas tai vanne ovat vahingoittuneet e
Renkaantiyttopaine on yli valmistajan AIR GAUGE NOZZLE AM;;;/
suositteleman maksimipaineen (O

Turvallisuusohjeita ei ole noudatettu

Sy

LOCKING LEVER

18.1. Renkaan tayttaminen ilman

ilmaiskupoytaa

Toimi seuraavasti: Kuva 9

1) Poista venttiilinhattu renkaan venttiilistd (valve steam)

2) Kiinnitd ilmanpainesuutin (air gauge nozzle) venttiiliin

3) Tarkista, ettd rengas ja vanne ovat samankokoiset

4) Voitele seké renkaan palle ettd vanne

5) Téyta rengas vahitellen. Seuraa tidyton aikana paineilmamittaria ja tarkista renkaan palteen
kiinnittyminen.

6) Jatka tdyttdmistd kunnes sopiva paine on saavutettu. Irrota suutin venttiilistd ja kiinnita

venttiilinhattu paikoilleen.

Varoitus: Ali koskaan yliti valmistajan médrittimia renkaan maksimipainetta.

~ 10 ~



Kayttoohje
User’s manual

18.2. Renkaan tayttaminen ilmaiskupoydalla
Rengaskoneessa on tiyttokone, jota voidaan kayttiad

palteennostamiseen sekd renkaan tdyttdmiseen ilmalla.
1) Tarkista tayttolaitteen toimivuus ennen kayttoa:

Sisdrenkaalliset renkaat

1)
2)

3)
4)
5)

Sisdrenkaattomat renkaat

Huom. Tiytettiiessi sisiirenkaattomia renkaita voimakkaalla
ilmapurkauksella, vanne tiytyy olla kiinnitettyna
kiinnitysleukoihin siséipuolelta.

1)
2)

3)

4)
S)

6)

a) Paina tdyttdpoljin keskiasentoon (asento 1 Kuvassa
10), tayttopaastd pitdisi tulla ilmaa

b) Paina tiyttopoljin kokonaan alas (asento 2 Kuvassa
10), voimakas ilmapurkaus pitdisi tulla neljan
kiinnitysleuan rei’ista

Irrota venttiilinkorkki

Kiinnité venttiili painemittariin, varmista ettd se

on tiukasti kiinni.

Tarkista, ettd palle on tarpeeksi hyvin voideltu
Paina tayttopoljin keskiasentoon aloittaaksesi tdyton
Vapauta poljin ajoittain tarkistaaksesi rengaspaineen mittarista. Lisdd ilmaa vihitellen kunnes oikea
paine on saavutettu. Parhaan lopputuloksen saat ylipaineistamalla renkaan turvallisuusohjeita
noudattaen. Vasta sen jidlkeen paine lasketaan autonvalmistajan suosittelemaan rengaspaineeseen.
Néin rengas asettuu paremmin vanteelle ja tasapainotuksesta tulee tarkempi. Irrota suutin
venttiilistd ja kiinnitd venttiilinhattu paikoilleen.

Irrota venttiilinkorkki

Kiinnitd renkaan venttiili painemittariin, varmista ettd se on
tiukasti kiinni.

Tarkista, ettd palle on tarpeeksi hyvin voideltu

Paina tayttopoljin keskiasentoon

Jos palle ei ole asettunut hyvin vanteelle, nosta rengasta
kunnes ylépalle on vanteen reunaa vasten. Paina sitten
tayttopoljin pohjaan, jolloin voimakas ilmapurkaus vapautuu
kiinnitysleukojen rei’istd ja nostaa palteen paikoilleen. Varoitus: Pidi kiidet ja muut
ruumiinosat poissa tiytettivilti renkaalta.

Irrota rengas, nosta poljin takaisin keskiasentoon ja jatka tiyttdmistd oikeaan rengaspaineeseen.

Kuva 11

~11~



Kayttoohje
User’s manual

19. Rengaskoneen siirtaminen ja varastointi

Irrota rengaskone jénniteldhteestd ja paineilmaléhteesté. Siirrd rengaskone
trukilla uuteen paikkaan ja suorita asennus.

Jos rengaskone varastoidaan pitkiksi ajaksi, irrota se janniteldhteesté ja
paineilmaléhteestd. Voitele voitelua tarvitsevat osat. Tyhjennd 6ljy- ja
vesisdiliot. Suojaa kone pdlyyntymisen estamiseksi.

20. Huolto

Rengaskoneen huollon saa suorittaa vain asiantunteva henkilo.

Kuva 12
Pidentééksesi rengaskoneen kayttoikdd, huolla se sddnndllisesti

kayttoohjeiden mukaisesti. Muutoin koneen luotettavuus ja toimivuus voivat

heiketa. !

Huom. Ennen huoltotoimenpiteitd, irrota rengaskone virtaldhteesté seké
paineilmalédhteesti, ja pumppaa palteenirroittimen poljinta 3-4 kertaa
tyhjentidksesi kaiken paineilman koneesta.

Puhdista kone aina kdyton jilkeen. Puhdista lika asennuspdydistd puhdistusaineella kerran viikossa ja voitele

kiinnitysleuat sekd niiden liukupinnat. Kuva 13
e
Tyhjenni vesi ilmasuodattimesta kerran paivassd varmistaaksesi sylinterin hyvéan | --/l['nlhl\m@\S.

toiminnan (Kuva 12). D

Huom. Ensimmaisten 20 kayttopéivan jalkeen, kiristd kiinnitysleukojen ruuvit
(Kuva 13).

Jos koneen toiminta heikkenee, tarkista ettd rengaskoneen hihna on kireall4.
Irrota koneen vasen sivu avaamalla ruuvit. Kiristd hihna sddtimalla ruuveja
(Kuva 14).

Jos asennuspdin varsi ei lukkiudu tai ei litku kunnolla, sdédé varren kiinnitysté.

Varmistaaksesi kiinnitysleukojen ja palteenirrottimen oikeanlaisen toiminnan,
. . . L oo Kuva 14
toimi seuraavasti puhdistaaksesi niiden venttiilit (Kuva 15):

1) Irrota koneen vasen sivu avaamalla ruuvit

2) Loyséaa kiinnitysleukojen ja palteenirrottimen
kayttopolkimien ilmanpaineventtiilien 4dnenvaimentimet (A).

3) Puhdista danenvaimentimet paineilmalla; vaihda osat, jos ne
ovat vaurioituneet

~ 12~




~ 13 ~

Kayttoohje
User’s manual

Kuva 15



21. Apuvarsien kaytto
Apuvarret ovat rengaskoneen lisélaite, joita kiytetddn renkaiden irrotuksessa ja asennuksessa vanteelle. Apuvarret
mahdollistavat suurempien tai levedmpien renkaiden asennuksen ja irrotuksen, ja se helpottaa muidenkin

renkaiden asennustoimenpiteita.

21.1. Asennus (Katso kuvat sivulla 16)

1) Irrota rengaskone virta- ja
ilmanpaineléhteesti

2) Asenna pylvés 3 ruuveilla 1 ja 2. Asenna
apuvarren tuki 5 ruuvilla 4. Asenna apuvarsi
8 mutterilla 6 ja pultilla 7.

3) Liita ilmaletku sitd vastaavaan T-liittimeen
rungon takana olevasta reidstd (Kuva 16).

21.2. Osat

Apuvarren osat on esitetty sivulla 16 olevassa

kuvassa.

A. Palteenlukitsimen varsi

B. Paininrullan tanko

C. Nostinlautasen tanko

D. Nostinlautanen

E. Joystick

F. Palteenlukitsimen paa

G. Paininrulla

FER

Kayttoohje
User’s manual

Apuvarsi tdytyy kiinnittda paineilmaldhteeseen, paine 8-10 bar.

21.3. Toiminta

Apuvarsi auttaa renkaan asennuksessa ja irrotuksessa vanteelta.

Palteenlukitsimen vartta voidaan kdyttdd myds vanteen

2.

Kiinniti vanne ulkopuolelta: Avaa kiinnitysleuat kiinnitysleukojen polkimella. Aseta rengas

Vanteen keskittiiminen asennuspoyd:lli apuvartta

hyodyntien

Renkaan kiinnittiminen

asennuspdydélle ja sulje kiinnitysleuat painamalla poljinta (Kuva 17).

~14 ~

Kuva 17
keskittdmiseen asennuspdydalle. Kiinnité palteenlukitsimen paén alaosaan kartio, keskitd vanne kartiota
hyddyntéen, ja lukitse kiinnitysleuat polkimella.



Kayttoohje
User’s manual

3. Renkaan irrottaminen vanteelta
A) Renkaan ollessa tiukasti kiinni vanteella, 10ysyta sitd palteenirrottimella.

Liikuta paininrullan tangon avulla paininrulla renkaan péille,
mutta dl4 kosketa silld vannetta.

Paina joystick alas painaaksesi rengasta paininrullalla. Paina
kaantopoljinta irrottaaksesi renkaan (Kuva 18).

Huom. Voitele renkaan reuna ennen toimenpiteit.

B) Ylemmaén palteen irrottaminen

Liikuta asennuspéé vanteen reunan ldhelle. Liikuta s /
palteenlukitsimen péa renkaan ylépuolelle, paina kahvaa 2 (( ey \) w\
renkaan painamiseksi ja tydnni rengasrauta renkaan ja N \\\,,\:(&\\;2/,}%;/ /)
vanteen viliin. Nosta renkaan palle asennuspéén paélle (Kuva (( \'\*:—T/*//{ {

Jos rengas on kova, siirrd palteenlukitsinta ja toista edellinen
toimenpide. Kun renkaan palle on asennuspéén paillé, paina
kadntopoljinta ja irrota palle palteenlukitsimen pdin
avustuksella.

Nosta apuvarsi ja liikuta palteenlukitsimen péa pois
ty0asennosta.

) Alemman palteen irrottaminen

Liikuta nostinlautanen renkaan alle, mutta dl4 anna sen
koskettaa vannetta (Kuva 19 alaosa). Paina kéaéntdpoljinta
pyorittéddksesi asennuspdytdd, nosta samaan aikaan apuvartta asteittain
16ysatiksesi palletta (Kuva 20 alaosa).

Huom: Nostinlautasta ei voida kayttia kaikkiin renkaisiin, toimi
télloin seuraavasti.

Liikuta asennuspéd vanteen reunan yldpuolelle. Aseta

rengasrauta renkaan alapalteen ja vanteen viliin.
Nosta renkaan palle asennuspéén péélle.
Paina kéantopoljinta pydrittadksesi
asennuspOytdd. Asennuspiin avulla renkaan
palle irtoaa vanteelta.

4. Renkaan asennus vanteelle



Kayttoohje
User’s manual

Voitele renkaan palle ja kddnni kaantopOytda, asenna alapalle asennuspadn avulla. Liikuta
paininrullan tangon avulla  paininrulla yldpalteen pélle. Liikuta myds palteenlukitsin renkaan ylépuolelle. Ald
kosketa vannetta toimenpiteen aikana vanteen vahingoittumisen estdmiseksi.

Paina kddntopoljinta kddntadksesi  asennuspOytdd ja Kuva 21 palteenlukitsimen
paiti. Laske apuvartta painaaksesi renkaan vanteen alle. Asenna  rengas vanteelle asennuspain avulla (Kuva 21).

~ 16~



Kayttdohje
User’s manual

~17 ~



22. Vianmaaritys

Kayttoohje

User’s manual

yhteen suuntaan tai se ei
pyori ollenkaan.

Ongelma Syy Ratkaisu
Katkaisija vioittunut Vaihda katkaisija
A Svid pySrii vai
SCHUSpoyta pyotil vain Vaurioitunut hihna Vaihda hihna.

Moottorin toimintahirié

Tarkista kaapeli; vaihda
moottori, jos moottori on
vioittunut.

Paineilman vuoto

Tarkista paineilmaliitokset ja -
letkut

Asennuspéé koskettaa
asennettaessa aina vannetta.

vaurioitunut

Kiinnitysleuat Paineilmasylinteri ei toimi Vaihda sylinterin méanti
avautuvat/sulkeutuvat
viiveelld; asennuspoyté ei Kuluneet kiinnitysleuat Vaihda kiinnitysleuat
lukittaudu kunnolla.
Sylinterin tiivisteet vioittuneet Vaihda sylinteri
Lukituslevy on viérin sdddetty tai . e
Y Y Vaihda tai sdddéd levy

Sylinterin ruuvit 18ystyneet; levy ei
lukittaudu

Kiristd ruuvit; vaihda levy

Palteenirrottimen varsi tai

Palteenirrotin toimii
huonosti.

kiinnitysleuat eivat palaudu Vioittunut polkimen jousi Vaihda jousi
lahtdasentoon.
. . Puhdista tai vaih
Tukkeutunut 44nenvaimennin u dlsg al Va.l da
ddnenvaimennin

Palteenirrottimen sylinterin ménnén
varren kiinnitys on irronnut tai
sylinterin tiivisteet ovat
vaurioituneet tai paineilmavoitelu
on héiriintynyt

Tarkista kiinnitys, tiivisteet ja
paineilmavoitelu

~ 18 ~



Kayttoohje
User’s manual

23. Rengaskoneen rajaytyskuvat

~19 ~



Kayttoohje
User’s manual

Common version

~20 ~



Kéyttoohje
User’s manual

A version

~21 ~




Kayttoohje
User’s manual

Common version

~22 ~



Kayttoohje
User’s manual

Sap

1
T—
e g
3 -
o
¥ ¥ \
=
N0 |
Ui & {
A
-
3 J N
- < |
"\ by,
\ —1 | o
\ -~
"(O\‘ %\ \.
f~\\Y - I
\ \ s
N\ £
re. ==
~A A
iy 1
il |
=1 C -
] L0 o
> S R
L L
\\(

(e

AY 7(.‘:’



Kéyttoohje
User’s manual

Common version

~ 24 ~




Kéyttoohje
User’s manual

A version

~ 25~



Kayttoohje
User’s manual

Common version

~26 ~



Kéyttoohje
User’s manual

I“ :_t;, = B 518

U\

505

A version

~27 ~




Kayttdohje
User’s manual

FI3627
\
F23628 @ ¥
F23620 — |
F23631- : '\""' Ra
- - F3633
F23632 —— \\ F2ag40 |(F2I63T  poggag
Fooeaz T H 5
L F23636 23635
F23643 _— " | A __|_
F23645.._ F23B44\ :

F2iedT
FZ3g48

F23656"

Flﬁﬁnl

F23652 / /

Fa36s3) ||

F23&5-1__|-' |II |II

F23654) F29657
F23656

o b
e
F23646-]
e - = I

FaaGed

!
F23670

F23618
F23617

FI3616

F23619 |

_ F23615
_F2a6l
_ F23613
_F23612
F23611

Faae01

23602

~28 ~



Kéyttoohje
User’s manual

A version

~ 29 ~



Kayttoohje
User’s manual

24. Varaosaluettelo

~30~



Kayttoohje
User’s manual

THE SAME SPARE PART LIST OF COMMON&A VERSION

1D | ltem No. | Drawing Mo. ] Oty | Product Name
Parts of total assembly
| [J228.01.08 1 front cover
2 B-02-00 10017 GB/T 95 2 flat washer p6*14%].2
3 B-01-007-011 GB/T 70 2 screw MG*35
4 B=01-001 30005 GB/T 70 2 screw ME*20
5 B-01-011-003 GB/T 70 4 screw M5F16
(] B-02-001-027 GB/T 95 4 flat washer @5
7 C-36-001-002 U221.01.50 | rubber buffer B tvpe
B0 10014002 GB/T 70 4 screw Mo*40)
el e 1000 | =M LI200,01,58 | lifting lever
10 C=07-005-001] LI200.00.36 | spring
11 C=35-002-000] 200,01,51 | rubber support
12 C=44-001-001 U200.01.47 | box
13 Ce 3500300001 4 rubber foot
14 B-01-007-016 GB/T 70 4 screw WB*2S
15 B-02-001-010 GB/T 95 4 fat washer p8*22%2
16 B-01-013-014 GB/T 70 2 screw M10*25
17 B-001-003=0002 GB/T 41 2 nut M 10
I8 C-34-002-001 U221.01.82 I plastic cover
19 B-01 =01 3-006 GB/T 70 2 screw ME%2S
20 GB/T97.1 4 flat washer pl2*30%3
21 GB/T 889.1 4 Self-locking nut M12
Parts of column, horizontal arm& vertical arm
101 C-03-003-004 U221.03.37 1 L-union 1/8-in6
102 CZ-40-002-001 U221.01.09.01 2 locking cylinder piston
103 C-01-002-006 2 WVeseal 60F50%6.5
104 B-02-001-007 GB/T 95 - flat washer p6*14*1.2
105 B-01-007-011 GB/T 70 4 screw MO*55
1046 CX-06-015-001 U221.01.09.02 2 locking cylinder cover p6()
107 CH-08-011-001 U221.01.19 1 horizontal locking plaie
1008 B-02-001-009 GB/T 95 2 flat washer @8*17%1.5
109 C-07-008-001 U221.01.41 2 horizonial locking spring
110 CX-08-029-001 U221.01.24 1 arm protection support
111 B-02-001-004 GB/T 95 1 flat washer @8*17%1.5
112 B-02-001-009 GB/T 95 2 flat washer 8*17*%1.5
113 B-01-013-003 GB/T 70 2 screw WE*20
114 B-01-007-018 GB/T 70 | screw ME*5(0
115 U228.01.49 1 knob
116 U228.01.59 | plastic cover
117 U228.01.39 | spring
118 U228.01.22 5 1 vertical locking plate
119 C-07-001-003 U221.01.40: ... 2 spring
120 U228.01.16 1 hexagonal vertical arm
12] U228.01.52 1 buffer bush
122 CX-08-032-001 U200.01.15.02 1 pulley
123 CX-50-012-002 U200.01.15.01 1 mounting head
124 C-14-001-001 L200.01.15.04 1 pin
125 B-01-013-014 GB/T 78 1 screw M 1025




Kayttoohje
User’s manual

|26 CX=01=000-001 Lzo001,17 | flat washer

127 B-01-004-016 GB/T 80 k) screw M12¥16

123 U221,01.18.04 1 shock absorber

129 B-01-007-009 GB/T 950 2 serew Mo*35

130 CZ-11-006-001 U221.01.59 2 washer

131 'CZ-14-001-002 U200.01.15 1 mounting head

132 B-id] =001 =004 GB/T 1337 2 self-locking nut M&
133 B-01-007-008 GBIT 950 2 serew M6*30

| 34 B0 =001 =006 GB/T 1337 2 self-locking nut M12
135 B-02-001-019 GB/T 95 2 flat washer @l2¥25%2
136 CN-08-034-001 U221.01.23 2 horizontal locking cone
137 B-01-001-004 GB/T 1337 1 self-locking nut M8
138 C-03-006-010) 1U221.03.37 1 T-union 1/8-2%p6
1349 C=ida=00 ] =003 2330360 1 hose 6*4

14100 C=id=00 ] =003 C2330360 | hose 6*4

141 C-03-001-008 2330342 2 union 1/8-p6

142 CZ-14-003-003 1221.01.21 | complete switch handle
143 B-01-007-005 GB/T 70 + serew Mo* 16

144 C-06-001-003 (2330313 1 hose 64

145 C=i0 =001 -009 JB 1092 2 O-seal p6®. 263 53
146 C=13-001-0101 L221.01.35.09 4 tightener

147 C-08-001-001 U221.01.35.02 1 cylinder rod

145 B=i0] =001 =004 GB/T 1337 ] self-locking nut M2
149 C-56-001-001 1J221.01.35.01 1 Mlange without handle
150 C-01-002-007 JB/T 6997 1 V-seal p20%36%8

151 (C-37-001-002 U200.01.55 1 tilting cylinder piston
152 B-01-002-008 GB/T 1337 1 nut MI12¥7#1.5

153 C-n0-001-003 L221.01.35.05 1 tilting eylinder

154 C=i13-002-004 C2110342 2 union 1/8-ph

155 C-56-001-002 1J221.01.35.03 | flange with handle
156 CX-01-002-001 U221.01.35.10 1 bell-mouthed sheath
157 C-35-004-002 1221.01.35.07 1 rubber sheath

158 B-01-013-014 GB/T 5781 2 serew M10*25

159 CX-13-040-001 U221.01.27 2 flat washer

161 B-01-001-006 GB/T 1337 I self-locking nut M12
163 B-i11-0013-014 GB/T 27 | screw MIO#25

| 6 CX=08-026-00] L221.00.26 | tilting pin

165 B-01-011-003 GB/T 5781 3 screw M5* 16

166 C-36-008-003 U221,01.46 | plastic cover

167 (C-36-008-001 1221.01.45 1 plastic cover

168 B-02-001-007 GB/T 95 2 flat washer p6¥14%1.2
169 (C-35-004-001 U221.01.35.08 2 flat washer

170 (C-35-004-005 U221.01.35.04 1 cover

171 C-47-001-001 I plastic cover

172 CZ-14-003-002 U221,01.35 1 complete tilting eylinder
173 1U231.01.25 1 vertical column

174 U221.01.09 2 complete locking evlinder
175 C-38-001-001 U221.01.21.01 1 switch

176 CX-09-001-001 U221.01.21.02 | valve pole

177 C=30002-001] L221.01.21.05 2 button

174 Cad2-001-001 LI2271.00.21.03 ] COVEr

| 74 C=33-008-001 L221,01.21.04 3 spacer

150 C-01-001-003 JB 1092 4 (O-scal 7.5%2.65

181 B-03-001-021 | refainer ring o8

182 U221.01.01.06 1 Tilting seat




Kayttoohje
User’s manual

Parts of turning table assembly

201 CX02-001-002 U221.01.13.01 1 turntable

202 TR0 =00 LI2000.01.57 4 jaw

203 C-09-006-001 2000114 1 turntable washer

204 B-02-002-006 GB/T 95 | spring washer ©l6

205 B-01-013-022 GB/T 5781 1 screw M16¥40

206 C-42-002-0011 U200.01.44 | cap

207 CX-08-001-004 1U221.01.28 1 control plate

208 CX-09-003-001 1J200),01,29 | washer

209 B-03-001-009 GB/T 894 I retainer ring b3

210 X 08=000 ] =006 U221.01.31 4 connecting rod

211 C-01-019-001 U221.01.11 2 slide guide with pin

212 B-02-001-019 GB/T 95 < flat washer @12%¥25%2

213 B-03-001-001 GB/T 894.1 4 retainer ring @12

214 B-01-013-021 GB/T 80 b screw MI12¥80

215 B-02-002-005 GB/T 95 4 spring washer @12

216 B-02-001-018 GB/T 95 4 flat washer pl2*30%3

217 CH01-018-001 22roL.1001 2 shde gumde

218 CX-09-004-001 U200.01.30 4 flat spacer for chuck

219 C-13-001-003 U221.01.10,04 8 tightener

220 C-05-001-003 U221.01.1002 2 cylinder rod

221 C-13-025-001 U200.01.10.01 2 flange without handle

222 C-03-002-010 C2110336 2 union 1/B=pH

223 C=0]-002-004 JB/T 69497 2 V-seal UHS-20%28%7 5

224 C-01-001-011 JB1092 4 Cl-seal 63*2,65

225 C-37-001-0011 L200.01.54 2 piston

226 B-02-001-019 GB/T 95 2 flat washer ¢12*25%2

227 B-01-002-008 GB/T 1337 2 nut M12*¥7%1.5

228 C=i0-001 002 U221.01.10.05 2 clamping cylinder

229 C-01-001-007 JB1092 2 O-seal 20%2.65

230) C-13-024-00)] LI200.01, 10,03 2 flange with handle

231 C-03-003-005 U221.03.37 2 L-union 1/8-p8

232 B-01-001-004 GB/T 1337 I6 self-locking nut M&

233 CZ-14-002-001] U221.01.10 2 compleie clamping cylinder
Parts of bead breaker cylinder& breaker arm assembly

301 B-01-007-043 UZ200.01.05.05.03 2 screw M14¥30

302 B-01-001-003 GB/T 41 12 sell-locking nut M6

303 C-03-005-003 C2110353 1 L-union 1/4-p8

304 B-01-002-009 GB/T 1337 1 nut M16*1.5

305 B-02-001-021 GB/T 95 1 flat washer pl 6*28%2

306 C-01-001-006 JBlo92 | O-seal 16"2.65

07 C-01-001-006 JB1092 2 O-seal 207263

308 C-01-001-014 JB 1092 2 O-zeal 180%3

309 CX-03-005-001 U200.01.05.05 I  bead breaker cylinder

lid( front})

310 C-05-002-001] U200.01,05.01 1 bead breaker rod

3l C-01-002-003 JB/T 10491 2 Veseal 185*168*11.5

312 C-11-001-001 U200.01.05.02 1 piston

313 CX-50-015-001 U200.01.05.03 | bead breaker cylinder

34 B0 =007 006 GB/T 70 12 screw Mo* 20

315 X000 ] =000 LI2000.01.07 ] shovel

36 B-0-007-030 GB/T 70 | serew M12¥ 100

317 B-01-001-009 GB/T 1337 1 self-locking nut M16




Kayttoohje
User’s manual

318 C-63-001-005 L200.01.05.08 | cuide beli
319 B-02-002-008 GB/T Y95 2 spring washer pl4
320 B-03-001-002 GB/T 8941 | retainer ring il
321 B-02-001-021 GB/T 96 ] Mat washer pl6*28%2
322 2280103 | bead breaker arm
323 CX-01-011-001 LI2000,00 .04 | pin
324 CR-01-001-001 112000000506 | r{)lming pin
325 B-02-001-01%9 GB/T 95 2 flat washer @12%25%2
326 B-01-001-006 GB/T 1337 1 self-locking nut M12
327 B-02-001-011 GB/T 5287 | flat washer p3*30*3
328 B-02-002-003 GB/TY3 1 Spriug washer p8
329 B-01-013-005 GB/T 5783 1 screw M8*20)
330 C=03-002-0110 C2110353 | umion 1/8-ps
331 GB/T 1337 | self-locking nut M16
332 [J225.01.03.09 1 sheath
333 228010308 | pin

complete bead breaker
334 CZ-14-003-001 U200.01.05 1 cylinder

Parts of pedals assembly

401 U228.01.06.04 | pedal
402 U228.01.06.03 | pedal
403 228,01 0603 | pedal
404 U228.01.06.02 ] pedal
405 B-03-001-001 GB/T 894 1 2 retainer ring ql2
406 B-02-001-019 GB/T935 2 flat washer p12%25%2
407 B-01-008-005 GB/T 973 3 screw M4*30
408 B-02-001-002 GB/T 1337 6 flat washer o4
4049 B-01-001-001 GB/T95 3 self-locking nut M4
410 B-01-001-004 GB/T 1337 2 sell-locking nut M3
411 B-02-001 (0% GB/T 5287 2 Mat washer p8*17%] .2
412 C-41-002-001 U200.00.06.13 2 cam connectling rod
413 C-51-001-002 U221.01.06.01 | pedal support
414 C-07-003-001 200,01 .38 3 spring
415 C=4 1 -000-001 L2000 06,15 I cam
416 C=-22-001-001 L200.01,81 2 flat washer
417 B-01-007-006 GB/T 70 14 screw Moe%20
418 B-02-001 -006 GB/TY3 14 Mat washer p6*12%]
419 CZ-14-006-011 1 complete 5-way valve
4240 B-(11-009-002 GB/T 845 2 tap screw ST2.9%12
421 03007 =001 LI2000,00 06,05 2 Cam Cover
422 CZ=14-006-0110 1 Em'l'lplf:lﬂ S-way valve
423 CZ-14-006-012 1 complete S-way valve
424 (C-33-005-001 U200.01.06.14 1 switch cover
425 B=O7-002-0002 GB/T 41 2 nut M4
420 C-49-001-002 1 switch
427 B-01-007-006 GB/T 70 1 screw M6*2(0
428 B=()2-00] =006 GB/T vs ] flat washer p6*12%1]
429 B-02-001-002 GB/T 95 4 flat washer o4
430 B-01-010-012 GB/T 70 4 screw M4* 16
431 C-38-002-001 U200.01.53 1 switch handle
432 B-01-001-003 GB/T 41 1 self-locking nut M6
433 B-012-0011-002 GB/T 95 1 flat washer o4
434 B-01-008-005 GB/T 845 | screw M4*30
435 CN-03-013-001] U200.01.06.06 1 connecting rod




Kayttoohje
User’s manual

436 B-01-001-004 GB/T 41 1 self-locking nut M3
437 CX-03-010-002 U221.01.06.07 1 pedal shaft
438 B-01-003-00] GB/T 41 2 nut M8
439 C=0T=004=0001 200,001,537 | twist spring
440) B-01-007-01% GBE/T 70 | screw ME*50
441 B-01-007-015 GB/T 70 3 screw ME*20
442 C-03-003-0035 4 L-union 1/8-p8
443 C=06=00 =002 | hose 5*H
444 C-06-001-002 | hose 5*8
445 C-04-001-007 3 T-union 1/8-2%p8
446 C-06-001-002 | hose 5%5
447 C-03-003-0035 l L-union 1/8-p%
448 C-34-001-009 LI2000 0] 06, 05 0] 2 S-way valve
440 C-34-001-002 U200.01.06.11 3 valve cover
450 B-01-012-0035 GB/T 70 0 tap screw ST2.9*16
451 C-15-001-001 C211011221 4 silencer 1/8"
452 C-06-00 1 =002 | hose 5™8
453 CX-50-011-001 U200.01.06.12 3 valve pole
454 C-00-001-002 1 hose 5*8
455 C-06-001-002 l hose 5%k
456 C-34-001-001 L200.01.06,10 15 spacer
457 C=01-001-004 JB1092 18 O-seal 12*20*4
458 C-06-001-003 1 hose 6%4
4549 C-006-001-003 l hose %4
460 C-03-003-004 2 L-union 1/8-p6
461 C-05-002-001 2 adjust valve 1/8-p6
462 U200.01.06.09 2 S-way valve
463 CZ-13-037-002 | wirg 3% .5
Parts of transmission assembly
501 CZ-50-001-001 U200.01.32.03B 1 bottom cover
302 C-16-001-00)] GB/T 297 2 bearing 30204
03 C-01-003-001 GB/T 10708 l seal p20*35%8
504 CZ-50-004-001 L200.01.32.05 | pulley
505 B-01-013-003 GB/T 70 1 screw M&*20
306 B-04-001-001 GB/T 1096 | key 6*20
07 CZ-13-020-001 L200.01.32,04 l WO SCrew
508 C-16-00 1 =002 GB/T 292 2 bearing 6010
509 C-23-001-001 U200.01.32.01 1 WOrm gear
30 CZ-01-020-001 L200.0]1.32.06 | spacer
511 B-01-013-017 GB/T 5783 [ serew MIO*55
512 B-02-002-004 GB/TY3 6 spring washer @10
513 B-06=000 1 =00 ] GB/T 117 2 pin 6*20)
314 B-02-001-014 GB/T93 6 flat washer pl0*20*2
515 B-01-007-006 GB/T 70 10 serew MG*20
516 B-02-001-007 GB/TY5 10 flat washer p6*14%1.2
517 CZ-50-002-001 U200.01,32.034 | upper cover
S8 B-04-001-002 GB/T 1096 | key 10440
519 B-04-001-003 GB/T 1096 1 key 14*40
520 C-01-001-018 JB1092 2 O-seal p27.8%3.1
521 C=d5-001 =001 L200.01.32.07 | seal
522 B-01-001-003 GB/T 1337 10 self-locking nut M6
523 B-02-002-003 GB/T93 | Spring washer ¢ 8
524 B-02-001-011 GB/T95 2 Flat washer ¢ 8+#30%3




Kayttoohje
User’s manual

Parts of motor assembly

601 C2110201 1 motor MY 8024

62 CX01-012-001 U200.01.33 1 motor pulley

603 B-01-004-010 GB/T 71 1 serew ME*12

604 C-21-001-001 GB/T11544-1997 | belt A-28

605 B-01-00]13-011] GB/T 71 1 screw ME#T(

606 B-02-001-011 GB/TTI 2 flat washer @8 5%30%3

67 GB/T 11544 | capacitor

6K B-02-001-014 GB/T 1337 2 flat washer @lO*20*2

609 B-02-002-004 GB/TY3 2 spring washer 10

610 B-01-013-014 GB/T 70 2 screw M10*25

]l B0 -0 3-0006 GB/T 70 4 screw ME*2S

612 B-01-003-00] GB/T95 7 nut M8

613 B-02-001-010 GB/T 1337 8 flat washer o@8*22%].5

614 C-35-005-001 U200.01.56 0 rubber washer

615 CX-03-008-001 U221.01.34 | motor support

616 CZ-13-4038-002 RVV 1 wire 5*1

617 B-02-002-003 GB/T93 2 spring washer o8

618 C-35-005-001 U200.01.56 2 rubber washer

Parts of air filter& oil fog maker assembly

&0l C-15-002-021 2000332 | relief pressure filter

802 C-17-001-001 U2000333 | quick nozzle

K03 C-03-005-003 U2000343 I L-union

804 C-15-002-004 I oil fog maker

805 C-06-001-002 U200033003 | hose 58

BU06 C-04-002-001 | big T-joint

807 C-03-002-00 | union 1/4-1/4

BOE C=006=00 ] =002 | hose 5*8

209 C-03-002-010 I union 1/8- &

810 | manometer

811 CZ-14-014-002 1 oil fog maker assembly

Parts of help arm 006

F23601 U236.01 1 column
F23602 B-02-001-014 GB/T 95 l Mat washer p10*20%2
F23603 B-02-002-004 GB/T 95 | spring washer ¢ 10%20
F23604 B-01-013-014 GB/T 7D I screw MI0#25
F236035 B-01-(07-051 GB/T 70 I screw M10* 100
F23606 B-02-002-0(04 GB/TYs l spring washer @10*20)
F23607 B-02-001-014 GB/T 95 1 flat washer @ 10#20%2
F23608 CX-12-001-001 Unns. 11 1 Pin for push tyre wheel
F23609 C=43-001-001] L0310 | tyre lifling roller
F23610 B-02-001-019 GB/T 93 1 fat washer @12%25*2
F2361l B-01-007-030 GB/T 70 | screw MI12*#100
F23612 CX-12-005-001 LI006G.06 | roller support
F23613 B-01 =00 =000 GB/T 41 | self-locking nut M12
F23614 B-01-007-030 GB/T 70 | serew MI2¥100
F23615 C-36-001-003 U006 16 | rubber protection support
F23616 B-02-001-011 GB/T 95 1 flat washer o@8*30*2
F23617 B-02-002-003 GB/TYs | spring washer o8
F23618 B-01-007-015 GB/T 70 l serew ME"20
F23619 CX-13-009-001 U006.07 | hexagonal horizontal arm
F23620 U236.03 1 complete risefall
F23621 23605 | SCTEW
F23622 23602 l column for riselall




Kayttoohje
User’s manual

F23623 B-02-001-014 GB/T 95 1 flat washer @1 0*20%2
F23624 B=(]=i0] 30014 GB/T 70 I serew MI0#25
F23625 B-02-002-004 GB/T 95 l spring washer 10
F23620 236,20 | rotatimg arm
F23627 B-01-002-006 GB/T 41 | nut M0
F23628 B-01-007-042 GB/T 70 1 serew M1O#]6
F23629 CX-05-024-006 007 B.O0 2 | pin
F23630 B-01-00]-003 GB/T 41 1 self-locking nut Mé
F23631 B-01-007-00% GB/T 70 1 screw Mo* 30
F23632 C-31-001-001 L0809 1] 1 tyre pressing head (upper)
F23633 B-01-007-026 GB/T 70 1 serew M10#55
F23634 B-01-001-005 GB/T 41 1 self-locking nut M10
F23635 B-01-007-015 GB/T 70 1 screw M&*20
F23636 CX-08-0360-001 LIthe. 12 | handle bar
F23637 CZ=11-003=0001 LG 11 1 handle
F23638 B-01-007-001 GB/T 70 l serew MA* 10
F23639 B-02-00]-006 GB/T 95 1 Nat washer @6¥12%]
F23640 CZ-13-0]18-001 LI003.08 | tyre pressing roller
F23641 B-02-001-011 GB/T 95 1 Nat washer  q&*30%2
F23642 B-02-002-003 GB/T 95 1 spring washer @R
F23643 B-01-007-015 GB/T 70 | screw ME*20
F23644 B-01-008-004 GB/T 70 2 screw M4* 16
F23645 B-01-008-005 GB/T 70 2 serew M4* 30
F23646 CX-06-008-001 Uans.2o 1 switch panel
F23647 LI236.05 1 SCTEW
F23648 C-06-001-011 l hose 6*4
F23649 U236.19 | tyTe pressing arm
F23650 | self-locking nut M22
F23651 C=00-001-011 | hose 6*4
F23652 C=03=-003-001 3 union 1/4=phH
F23653 123608 1 sieel plate
F23654 B-01-010-007 GB/T 70 2 serew MS* 10
F236355 B-01-002-002 GB/T41 2 nut M4
F23656 C-5-0005-001 1 control valve
F23657 -1 5-0001-001 2 silencer /8"
F23658 C-06-020-001 Uin7.18.10 1 valve cover
F236359 B-01=0007-0003 GB/T 70 pl screw Mo® 10
F236010) B-02-00] -006 GB/T 95 2 flat washer @6*12%1
F236061 B0 =007-026 OB/ T 70 | screw W O*55
F23662 C=61=001-002 l cylinder 006
F23663 C-03-003-004 2 L-uynion |/8-p6
F23664 B-01-001-004 GB/T 41 4 sell-locking nut M5
F23665 B-01-001-005 GB/T 41 1 self-locking nut M10
F23666 B-01-013-014 GB/T 70 | screw MIO#25
F23667 B-02-002-004 GB/T 95 1 spring washer @10*20
F23668 CX-01-010-001 GB/T 95 1 flat washer
F23609 B-02-001-009 GB/T 95 4 flat washer @R*17%1.2
F23670 BT =00] 30007 GB/T 70 4 screw ME*3(0)
F23671 CX=13-016-001] UG, 14 1 support
F23672 C-33-007-001 L200.01.23.02 I plastic handle
THE SPECIAL SPARE PART LIST OF COMMON VERSION

Bl L231.01.01 1 body

B2 L231.01.02 | left cover

B2 CX-01-017-002 L200000.12 4 slide

B202 CZ-14-007-002 U221.01.13 | complete turntable 615

B4l C-06-001-003 | hose 5%8

B42 C=03-003-004 | L-union |/8-p6




Kayttoohje
User’s manual

B501 CZ-13-021-001 200013202 | worm gear shafi
B502 CZ-40-001-002 U200.01.43 .02 | rotating union mandrel
B33 B-01-004-001 GB/T 5783 2 screw M4*6
B304 C-03-002-010 C2110342 3 union 1/8"-p8
B505 CZ-33-0006-001] U200.01.43.0] | rotating valve casing
B506 C-03-006-007 2110341 | T-union 3*g8
B307 C-01-001-010 JB1092 3 O-seal 59.9%2 .02
B30 B-01-007-006 GB/T 70 2 screw M6*20
B304 C-06-001-002 1 air inlet hose 5*8
B510 C-06-001-002 | air inlet hose 5*5
B511 C-58-001-001 1 hose 5.5%p#
B512 C-06-001-002 | air outlet hose 5%8
B513 C-06-001-002 | air outlet hose 5%8
B514 C-03-004-001 C2110341 | T-union 1/8-2%p3
B515 CZ-14-005-001 U200.01.32 1 complete pearbox
Bi16 CZ-14-004-003 2000143 | complete rotating union
BT Y-017-001-001 U2001033001 1 air gauge
BT02 Y-14-001-002 U200033003 | hose
B703 C-54-001-001 2000334 | nut
BT04 C-03-002-007 | union 1/4-1/4
B705 B-02-001-004 GB/T 1337 | flat washer 13
B706 C-05-002-002 ARZ2000 | pressure reducer
BT C-03-003-002 | L-union 1/4-p¥
BT0R C-06-001-002 LI200033002 1 hose 5+8
B0y LI2000330 1 complete inflating gun
THE SPECIAL SPARE PART LIST OF A VERSION
A0 U231.01L01A 1 body
ADN2 U231.01.02A 1 left cover
AZ0] CZ-14-007-003 22101134 l complete lurntable D61 5a
AS0] CZ-13-021-002 U200.01.32.024 1 worm gear shafi
AS02 CZ-14-004-003 LI200.01.43 | complete gear box
Al C-03-001-007 [/ 4-pp 10 ! union 1/4-pl0
Al2 C-58-001-003 6.5%pl0 - hose 6.5%p10
A3 C-06-001-002 | hose 5*8
An4 C-03-006-007 I*p8 | T-union
A5 C-06-001-002 1 hose 5*8
Ald C-58-001-001 3.5%p8 l hose 5.5% 8
A07 C-03-002-010 |/8-p8 | union 1/8-p8
AR C-40-003-001 U221.01.43.014 | rotating valve casing
A9 C-06-001-002 | hose 5*R
AlD C-06-001-002 1 hose 5%8
All C-06-001 -D035 12%8 1 hose 12%8
Al2 C-06-001-003 [2*8 1 hose 12%8
Al3 C-06-001-002 1 hose 5*8
Ald B-01-007-008 GB/T 70 4 screw M6*30
AlS C-40-005-004 U221.01.60054 1 exhaust valve
Alb C-40-005-007 U221.01.60.074A | rubber sheet
AlT B-01-007-006 GB/T 70 2 serew M6%20
AlR C-40-005-001 U221.01.60.064 | exhaust valve cover
Al9 B-001-001-003 GB/T95 4] nut Mo
A20 C-06-001-002 | hose 5*8
A2l C-03-003-002 [/4-p8 | L-union 1/4-p&
A22 CX-03-009-001 2210160084 | exhaust valve support
A23 B-01-001-003 GB/T95 2 nut M6
A24 B-01-007-005 GB/T 70 2 screw M6*16
A25 C-04-001-007 1/8-2%pk 1 T-union 1/8-2%p8
A26 C-35-004-011 U221.001.60.104 | rubber washer p24%34%2




Kayttoohje
User’s manual

A2T U221.01.60.09A 1 tie-in

A2R B-0 -0 =005 GBR/T95 2 self-locking nut M 10
A2Y C-01-005-001 122101 83A 1 rubber casing

A3 C-36-005-002 U22101.6011A | hose

A3l U221.01.6]1.14A 1 tie-in

A3l C-05-003-011 1 water discharge valve
A3 B-01-013-014 GB/T 70 2 serew M10#25

Ald CX-27-001-001 L221.00.61A | tank

AJ5 C-05-003-001 GB-TO-L10 l safety valve

AlG Y- 1 4-001 =001 l connection hose
A37 C-06-001-002 SKE 1 hose 5*8

AJR C-06-001-002 SHE 1 hose 5*8

A9 CZ-14-018-001 1 complete pressure pauge box
A0 C=03-001-004 1/2-pl2 4 umion  1/2-p12

Adl C-03-002-010 1/8-pp% 2 union |/8-p8

Ad42 C-0 =001 =017 RO#2 1 O-seal

A43 C-01-001-026 [ 3 O-seal ph2*2 8

Add B-01-007-007 GB/T 70 2 serew Me%25

A4S C-06-001-002 5X8 1 hose 5%8

A6 C-03-006-004 1/8-2%p& 1 T-union 1/8-2%p8
A47 C-06-001-002 SKE | hose 5%8

A48 CX-01-030-001 221.01.12.03 | slide plate

AdD B-0 ] =004-001] GB/T 70 2 screw M4™o

ASD =)= =000 ] 2210043024 l rotating ynion mandrel
A5l C-03-001-003 4 union 3/8-plo

A52 C-06-031-001 221.01.70A 1 pressure gauge box
AS53 CX-13-028-001 221.01.69.034 1 button

AS4 =0 7=000] <000 221.01.69.04A | spring

ASS CX-13-019-00)] 221.01.69.01A 1 valve

ASG 0900 =002 /5 | plug

AS57 C-01-001-001 4*1 8 1 O-seal 418

ASH C-01-001-002 69%] 8 | O-scal 6.9%1 8

AS5Y CX-13-029-001 221.01.69.02A 1 shafi

A6 P-23-001-001 1 pressure gauge

A6l CZ-13-004-001 221.01.68A 1 seat with holes

AG2 =0 3=000] 00 2 unmion 1/8-p8

AB3 B-01-008-00% GR/T 70 7 serew M4¥3(0

Abd CX-06-028-00] 22101714 l pressure gauge box support
AGS B-01-007-005 GB/T 70 2 screw MO%16

AGG B-02-00]-011 GB/T 5287 2 flat washer p8*30%3
AGT B-02-002-003 GB/T93 2 spring washer @8
AOH B-01-013-006 GB/T 70 2 screw MG*25

A6Y CX-03-003-002 U221.01.62A | inflation pedal support
AT C=(19=00) ] =002 2 plug 1/8

ATl C-03-003-005 3 L-union 1/8-p8

AT2 C-03-003-005 | L-union 1/8-ip8

AT3 B-01-007-002 GB/T 70 | serew MS*20

AT4 B-01-001-002 GB/T 41 | self-locking nut M3
ATS CX-03-001-00] L221.01.66A 1 valve connecting rod
AT6 B-0 1 -(07-007 GB/T 70 1 screw MG*25

ATT B-02-001-006 GB/T9s | Nat washer 6™ 2%
ATR B-01-013-006 GB/T 70 | screw ME*2S

ATY B-01-003-001 GB/T 41 1 MNut &

ARBD B-01-001-005 GB/T 41 1 self-locking nut M10
ARl C-07-006-001 U221.01.67A | spring

AR2 B-01-007-025 GB/T 70 1 screw M1

AR3 =1 2-000 =002 4*40 | pin

ARd C=36-003-001 22100644 l rubber cover




Kayttoohje
User’s manual

ABS CX-03-002-001 U221.01.63A 1 pedal connecting rod
ARG B-(01-001-003 GB/T 41 1 nut M6

ART C-07-003-001 U200.01.38 1 spring

ARE B-01-007-007 GB/T 70 | screw MGF25

ARG B-01-002-004 GB/T 41 2 nut

A0 B-01-001-003 GB/T 41 4 self-locking nut M6
A9 B-02-00] =006 GB/TOS 4 flat washer p6™12%]
A92 B-0 =007 -006 GB/T 70 4 screw Me™ 20

A93 L2000 06,09 | S-wav valve

A94 C-01-001-004 JBI1092 1 O-seal 12*20*%4

AYS C-34-001-002 UZ200.01.06.11 1 valve cover

A9G6 B-01-012-005 GB/T 70 2 lap screw ST2.9%16
A97 C-34-001-001] 200010610 5 valve spacer

A9R CH-50-010-001 U221.01.65A | valve pole

A9 C=00 =001 =000 JB1092 12 O-seal 12%20%4

A0 CZ-14-006-003 1 complete inflation pedal
Al0] U221.01.12A 4 Locking sliders

Al0O2 U2Z1.01.43A ] Complete rotating valve casing
AL03 C-06-001-002 1 hose 5%8

~40 ~




Kayttdohje
User’s manual

Pneumatic drawing (6

linder for inflution
Linder for bex cylinder for eylinder far & ug-om cylinder
:L I x “I:ﬁlrn' “w e"w tilted arm berizonts]l arm locked !‘g M'. e I‘ur tire
dvlve Dl
jebed Shiad g
y buadln
‘mired
1 mifthar
1 poai
i} 1 pedal Tive-wy
IOV | s s ¥ 1 ELLT I - I 1 W ()
p—— i T] amnes ibms gy mmrries ][] yurrier ][]
puibod kasd
1 mff b 1 pedal
exmapal ‘/_E
. ! 1 mtfier
alr Filter oll fog maker
@3
alr relief walve
Bzirce
Preumatic drawing s
Liader for cyliader for linder for
cylisder for bex o ¥ up-down cylinder
eylisder for wrkherct < lagped tllied ara iaflatios  8iF yorisental arm lecked o pol
rod. Lncked shovel for tire beost L
i b
b e amilee Bl
rabad bl
[ i
§ s "\D jﬂ e, '|I I|'
1lTie anaire]

1w
| putal

o || e A A e 2, A AT e - F,.,..,

s S | []amive mar getrree ][] pmitiee [0 i
= Tler . 1medal
8 oomimal
e
L]

ymifler

@{6 10y




— PE

L1 L2| L3

3PHASE

<
2o

Electric Drawings

6.3AX3
FU1-FU2
110V 50/60Hz 25A
220V 50/60Hz 20A
Function table
1112
: ! '3} !
XX [o ]

-

~_contacts No|

L1 0 2 position

~40 ~

=Pk

Kéyttoohje
User’s manual

1PHASE

FU1

Fuz

L1




Kayttoohje
User’s manual

Index
L TIEEOQUCTION ...ttt ettt b ettt b et bbbt et et e bt b et et eb e e bt et et et ebenb e st eeenis 43
2. SATCLY TEGUIATIONS ... eeuteeeieiieeieieeie ettt et et e e e s te e et e s teteeseessesseseeseensenseseensensanseeseensansenseaseensansessennsensensens 43
3. WATTNE TADEIS ...ttt ettt et e bt et e bt et e et e et e et e et e e bt enteenbeenbeenbeenbeenteen 43
4. TECRNMICAL AALA ...ttt ettt ettt ettt b e bt b et et e bt bt ese bt e b bt e bt ebe bt 44
5. TTANSPOTTALION ...ttt ettt ettt ettt ettt et et et eateeateemteemteemteemeeemteeateeateemteemteemteemeeenteenteenseenseenseenseenee 44
6. UNPACKING ......eentitieiieieie ettt te sttt et e e st et e e e te e et e st e seeseeseessenseeseessensenseaseensensenseeseensanseaseensansenseaseensansessennsensesens 44
7. WOTKSPACE TEQUITEITIENIES .......eeuteeueieuieenieeieete et et et et e eteeteeateenteenteeateenseenseenteenteenseenseenseenseenbeanseenseenseenseenseenseans 44
8. PrOAUCE QIAGIAIM ...t et et ettt et et et et e eat e eateeateeateemteemteenteenteemteenteenteenseenseenee 45
Q. IISEAIIALION.. ...ttt ettt b bbbt bbbt bt bt b e bR e et es e bbbt b ettt ens 46
10. PREUMALIC COMMECTION. ...c..eeuteuteiirieeitetenteeitetent ettt steeteeste st e sbeesaest e st e sbeesteste bt sbeense bt sbeessenbenbeebeennesessesseennensens 46
11, ElECtriCal COMMECLION ...c..eveeuiintiiieiieiteteetteitetest ettt ettt sttt et s b ettt bbbt sbe et e b e sbeebeesnennesbesbeennennens 46
12. Machine controls (8. Product diagram) ............cc.eeruieriiiriieiiieiieiteieeieee ettt ettt et e beesteesbeesbeesbeesseenseens 46
I3, PIEPATALIONS ... .eeuteeitieeieeite ettt ettt ettt et et et et e et e et e es et enteenteenteenteenteenteenseenseenseenseenseenseenseenseenseenseenteeseaseans 47
14, Breaking the DEA........coouiiiiiiieie ettt ettt ettt et et et e ebe e bt e be e beebe e beenbeebeeseenseens 47
15, Clamping the WHEEL..........ccueiiiiiiiie ettt ettt et et e et e bt e bt esbe e te e beebeebeenseeseeseenseans 47
16. DeMOUNTING The ITC.....eeuviiiieiieie ettt ettt ettt et et e e bt e bt e te et e e teeteebeenteenbeebeeseeseeseeseenseans 48
17, MOUNTINE thE TIIC .....eeutieitieieeie ettt ettt ettt ettt ettt et et e e bt et e estee et en st enteenseeseenseesseenseenseeteenseeseenseeseenseans 48
18, INTIAtINE ThE LIT@ ..euvieuieeiiieie ettt ettt e et et et et e e bt et e e bt ebee bt enseebeenbeenseenbeenseeseenseenseanseans 49
18.1. Inflating the tire wWithout the tUIMLADIE ...........cciiiiiiiiiiei ettt seeens 49
18.2. Inflating the tire With the tUINEAbIE .........c.cooiiiiiiiie ettt sbeeteens 49
19. TranSportation ANd STOTAZE ........c.eerveeriierieeriierteeteesteeteenteesteesteeteeteesteesteenteeseenseenseenseeseenseenseesseesseesseesseessessseens 50
20, IMAINEEIANCE .....euteeeeuteteeteentetesteeutenteteetteseeeesteeseemtenseaseeneenseseaseensenseseeseensensenseeneensenseaseeneensensesseensensesseeneansensens 50
21, ASSISTAITIIS ..eueutitieitete et e et et et et e teete e st et e teeseeat e tesbeeneen e e teeseemt et e eeeaeemeentebeeneens et e st eneenteteeseentebeebeeneententeas 51
21.1. Installation (TETETS t0 PALZE 54) ..eeuiiiieiieiieieete ettt ettt ettt ettt et et e be e bt esteeteenseenteenseesteenseenseenseenseans 51
21,2, ASSEIMDLY ...ttt ettt ettt ettt et e et e et e et e et e e bt e bt et e e bt e bt enteenteeteenteeteenteens 51
213, FUNCHONS ..ottt ettt ettt e h ettt bt s bt et et e bt e st et et eb e e st et e s bt ebeemae bt ebeemtenbesbeeneennennes 52
22, TTOUDIESROOTIE ......eeuvieitieiieieeit ettt ettt ettt ettt et e bt et e e bt e bt e teenteenseenteenseenseenseensaenseenseanseeseenseenseenseenseans 54
23, EXPIOSION PICLUIES ...euveeeveeereeeteetieteeteesteeseeteesseesseesseesseesseesseesseesseesseesseessessssessessssasssesseesseesseesssessesssesssesssenssenns 55
24, SPATE PATES TSt ....vieurietietiete et ettt ettt et e et esteebeebe e be e se e seesseesseesseesseesseesseesseesseesseenseesseenseenseeseeseenteenreenraans 66

~43 ~



Kayttoohje
User’s manual

TIRE CHANGER

Read this manual carefully before using the machine. Save this manual for future use.

1. Introduction

The semi-automatic tire changer is designed for mounting and demounting tires. Please use the machine only for
its indented purpose, not for any other purposes. The manufacturer shall not be responsible for any damage or
injury caused by failure to comply with these regulations.

2. Safety regulations

This machine is to be used only by those trained or qualified to do it. Any changes to the machine that haven’t
been permitted by the manufacturer may cause the machine to malfunction or be damaged, in which case the
manufacturer can cancel the warranty. The warranty expires in one year.

3. Warning labels

01 Don’t place your hands under the mount/demount head during operation

02 Don’t place your hands between the jaws during operation

03 Don’t place your hands on the tire bead while demounting it

04 Make sure to check whether the system is properly grounded

05 Don’t put your feet between the bead breaker shovel and the body during operation
06 Safety instructions

~ 44 ~



4. Technical data

Kayttoohje
User’s manual

External locking rim dimensions

12~23”

Internal locking rim dimensions

14~26”(Operating pressure is 8-10 bar)

Max. wheel diameter

1043mm (45”)

Max. wheel width 406mm(16”)
Bead breaker force at 1 Mpa 2500kg
Working Pressure 8-10bar

Power supply 380V

Motor power 0.75 kW

Max. rotating torque (Turntable) 1078 Nm
Overall dimensions 113*90*103 cm
Noise level <75dB

5. Transportation

Move the tire changer with a forklift by lifting from the base of the machine (Fig 1).

6. Unpacking

o E

Pull out the nails that hold the package on the plate with pliers and unpack the carton

and plastic cover. After unpacking, check if there are any parts that are clearly

damaged.

7. Workspace requirements
Follow the safety regulations when choosing the workspace. Connect the machine to electricity and air source
following the manual’s instructions. The workspace must have good air conditioning. For the machine to be
operated correctly, the workspace must have enough clear space from each wall as shown in Fig 2. The machine

s el

[ |

Tl R

ot DL o (D e H

B et it bl | e L= BT LR 11 =] b1 LR LI 1]
{ i Hr e Lz

Fig 1

.|

]

must be protected from rain and sunshine.

~45 ~

Fig 2

L1E:3 -



8. Product diagram

A version

Kayttoohje
User’s manual

Q

=

O

N

M

&

L5
Tire changer ST-1236IT

A Vertical arm | Bead breaker pedal
B Locking switch J Turntable pedal
C Mount/demount head K Tire iron
D Jaw L Rubber cover
E Turntable M Bead breaker
F Inflation pedal 0 Column
G Tilting pedal P Assist arm
H Tilting pedal Q Horizontal arm
| Bead breaker pedal

~ 46 ~



Kayttoohje
User’s manual

9. Installation

1) Fasten the column (part 1 in Fig 3) on the frame with four bolts. Pull the air hose (6)
through the hole on the column. Tighten with 4 self-locking nuts.

2) Insert screw (13) into the column. Add the tilting cylinder plug (7) and tighten with
self-locking nuts (12).

3) Attach the plastic cover (5) with two screws (4).

4) Attach the smaller plastic cover (3) to the column with a screw (2).

5) Unscrew the two bolts (11) on the left cover (10) and remove the cover,
connect the air hose (8) to the 5-way valve.

6) Attach the air hose leading to the column to the 3-way valve which leads to
the inside of the machine. To this same hose, i
attach the longest hose coming from the assist | —“"_ —— 7
arms. -

7) Attach the shorter assist arm hoses to the upper
and lower ends of the main cylinder. 9 w ‘

8) Connect the two hoses coming from the back of
the machine to the holes on the bottom of the air

pressure gauge.
9) Connect a plug to the end of the power cord.

Cord color codes: green/yellow: grounding, brown: R1,
black: S2, red: T3

10. Pneumatic connection

1) Push down the pedal to make sure that the
turntable jaws don’t open unexpectedly.

2) Attach the tire machine to pneumatic air source
with an air hose (inner diameter 7-8 mm). The air
pressure must be 8-10 bar

3) Air pressure must not exceed 10 bar. Attach the
tire changer to pneumatic air source with a coupling
found at the back of the machine.

11. Electrical connection

Warning: Make sure that the voltage source matches with the Fig 4 machine’s
technical data.

Attach the electrical connection to a grounded socket. Make sure that it provides at least 30 A of power.

12. Machine controls (8. Product diagram) >
The locking switch (A) can be used to lock the vertical arm (B) and ﬂ?:ﬂ
horizontal arm (Q). The mount/demount head (C) can be automatically _ '1 j

lifted for 2-3 mm while it’s locked. *‘

The tilting pedal (G) can be used to tilt the column (O).

The jaw pedal (H) opens and closes the jaws (D) on the turntable.
The bead breaker pedal (I) controls the bead breaker (M).

The turntable pedal (J) is used to rotate the turntable (E) clockwise or
counterclockwise.

The inflation pedal (F) can be used to fill tubeless tires. | |

e i

~47 ~



Kayttoohje
User’s manual

Fig 5

The tire machine can be used in three different ways:

1) Breaking the tire bead
2) Demounting a tire
3) Mounting a tire

Warning: Do not wear loose clothing when using the machine. Please use protective glasses and gloves and wear
non-slip shoes.

Before using the machine, make sure that the tire is completely empty and that any wheel weights have

been removed from the rim.

13. Preparations

Make sure that the tire machine works correctly after installing it.

1) Press the turntable pedal down. The turntable should rotate clockwise.

2) While holding the bead breaker, press the bead breaker pedal to close the bead breaker.

3) Press down the jaw pedal to open the jaws completely. By pressing the pedal again the jaws are released. If
the pressing is continued, the jaws close.

4) Press the tilting pedal. The column tilts back to its original position. By pressing again, the column returns
to its working position.

5) Press the locking switch to make the vertical arm and the horizontal arm lock in place. This also causes the

mount/demount head to rise automatically to a distance of 2-3 mm from the rim’s edge. By pressing the
switch again both arms become mobile.
6) Press the trigger on the inflation device to release air from the nozzle.

14. Breaking the bead

Make sure to completely remove any air in the tire. Remove the valve
cap. Close the jaws to avoid any damage. Place the tire against the
rubber padding. Bring the bead breaker against the tire bead at a
distance of about 10 mm from the edge of the rim (Fig 6). Press the
bead breaker pedal to push the breaker into the tire. Repeat the above
procedures on different positions around the tire and on both sides of
the tire until the bead has been completely released from the rim.

15. Clamping the wheel

Warning: Make sure to remove all wheel weights from the rim and
to completely empty the tire before demounting it.

To clamp the rim quickly and precisely to the turntable, use the centering assist arm. Center the rim first before
clamping it.

Apply lubricating grease around the tire bead. If the lubricant isn’t used, the tire may be badly damaged or it may
even tear.

Press the tilting pedal to tilt the column to its original position.

Clamp the rim either from the outside or from the inside. Do not place your hands under the wheel while clamping
it. Place the when in the middle of the turntable. Make sure that the wheel is held in place with all four jaws.

The wheel must be clamped according to its dimensions:

~48 ~



b)

Kayttoohje
User’s manual

Clamping the rim from the outside (wheel diameter 12 —23”):

Lift the jaw pedal halfway down to its middle position, positioning the jaws on the turntable according to
the rim’s size. Put the wheel on the turntable, hold the rim and press the pedal of the jaws until the wheel is
secured in place by the jaws.

Clamping the rim from the inside (wheel diameter 14 — 26”)

Position the jaws on the middle of the turntable in their closed position. Put the tire on the turntable
and press the jaw pedal to open the jaws’ position and this way clamping onto the rim from the inside.

Warning: Before continuing, make sure that the wheel is firmly kept in place.

16. Demounting the tire

1)

2)

3)

4)

Lower the horizontal arm to its working position. Do not
place your hands on the rim’s edge.

Lower the vertical arm until the mount/demount head
rests next to the edge of the rim. Flip the locking switch
to lock the vertical and horizontal arms in position. The
mount/demount head automatically positions itself to a
distance of 2-3 mm from the rim’s edge.

Insert the tire iron between the tire bead and the
mount/demount head’s front section, and lift the tire
above the mount/demount head as shown in Fig 7.
Hold the tire iron in position and press the turntable pedal to Fig7

rotate the turntable clockwise until the tire is completely

separated from the rim. Lift the tire and demount the other bead by following these steps again.

Attention: The tire can easily slip off the mount/demount head. To prevent this, first rotate the turntable 1-2 cm
counterclockwise before rotating it clockwise.

17. Mounting the tire

Make sure that the tire and the rim are of same size. Also check the tire
for any damages.

To avoid damaging the tire bead, the tire bead and rim edge must be
lubricated. Clamp the wheel with the jaws.

Place the tire against the rim and move the mount/demount head about
2-3 mm above it. Place one side of the tire bead above the rear section
of the mount/demount head and the other side below the
mount/demount head’s front section. Press the tire with hands and
rotate the turntable to mount the tire’s lower bead. Repeat the above

procedure to mount the tire’s upper bead (Fig 8).

~49 ~



Kayttoohje
User’s manual

18. Inflating the tire

Inflate the tire carefully and always follow the instructions. If the tire bursts, it can cause serious injuries.

The tire changer is equipped with a pressure relief valve, which keeps the pressure from rising above 3.5 bar. Tire
may, however, burst because of the following reasons:

1) The tire and the rim are not of the same //
size T
2) The tire or the rim is damaged ,;.'__H;- @
3) The pressure of tire inflation is over the AlR GAUGE NOZZLE “*Tf// P .
maximum pressure recommended by the ' -
. LOCKING LEVER
manufacturer VALVE STEAM——____ — 9
4) The operator has failed to comply with = —
safety regulations
Fig 9
18.1. Inflating the tire without the turntable
Please do this:
1) Remove the valve cap from the valve stem.
2) Attach the air nozzle to the valve.
3) Make sure that the rim and the tire are of the same size.
4) Lubricate both the tire bead and the wheel rim.
5) Inflate the tire gradually. When inflating, check the pressure listed on the pressure gauge, and also
keep an eye out for whether the bead is fixed on the rim or not.
6) Continue inflating and checking the air pressure regularly until the pressure has reached the tire’s
recommended pressure. Remove the nozzle from the valve and attach the valve cap.
Warning: Never exceed the maximum pressure stated by the tire manufacturer
18.2. Inflating the tire with the turntable
The tire changer is equipped with an inflation device
that can be used for fastening the bead and inflating the
tire.

Make sure that the device works before using it:

a) Press the inflation pedal to its middle position ‘ s 5 /
(position 1 in Fig 10) i/ (| |
— The device should release air l }‘ / ! /

b) Press the inflation pedal completely down ‘ \ ( ) /,/
(position 2 in Fig 10) l N W
— A powerful burst of air should be released M— e / |
from all four holes on the jaws , Loty eI

‘ _——0O
Tires with inner tube -\ o T f«' TH—
....... - dy ;
1) Remove the valve cap pel’ S
2) Attach the valve to the air pressure gauge and B

make sure that it is tightly secured
3) Make sure that the bead is lubricated well
4) Press the inflation pedal to its middle position to begin inflation
5) Release the pedal periodically to check the tire pressure gauge.

~50 ~



Kayttoohje
User’s manual

Add air gradually until the right pressure has been achieved. The best results can be achieved by at
first safely going bit over the pressure recommended by the manufacturer, and only after doing this
lowering the pressure to the level recommended by the manufacturer. By inflating the tire like this,
it settles on the rim better and the balance of the tire becomes more precise.

Tubeless tires

Note: When inflating tubeless tires with a powerful air burst, the rim must be clamped from the
inside.

1) Detach the valve cap

2) Attach the valve to the air pressure gauge and
make sure that it is tightly secured

3) Make sure that the bead is lubricated well

4) Press the inflation pedal to its middle position

5) If the bead hasn’t settled on the rim, lift the tire
until the upper bead is pressed against the rim’s
edge. After that, press the inflation pedal down,
which releases a powerful burst of air from the
holes of the jaws, lifting the bead in place.
Warning: Keep your hands and other body
parts away from the tire.

6) Release the wheel, lift the pedal back to its middle
position and keep inflating the tire to the right pressure.

19. Transportation and storage
Disconnect the tire changer from electricity network and pneumatic supply.
Move the tire changer with a forklift to its desired location and install it there.

If the machine is being stored for extended periods of time, it must be
disconnected from electricity and pneumatic air source.

Lubricate any parts that need it. Empty the oil and water tanks. Protect the
machine from dust.

Fig 12
20. Maintenance

Performing maintenance is reserved to professionals. To prolong the
machine’s life, maintain the machine on a regular basis according to the
manual. Otherwise the machine’s reliability will be impacted.

Caution: Before performing any maintenance, the tire changer must be
disconnected from electricity network and pneumatic air supply. The jaw pedal
and turntable pedal must be pressed 3-4 times to exhaust any compressed air
that was left in the machine.

Clean the machine once every day after using it. Clean the turntable with a
cleaner once per week and lubricate the jaws and their slides. Fig 13

Empty any water from the air filter daily to ensure that the cylinder works perfectly (Fig 12).

Note: After the first 20 days of use, tighten the jaws with the screws on the
turntable (Fig 13).

~51 ~



Kayttoohje
User’s manual

If the tire changer no longer works correctly, check if the machine’s belt is tight. Detach the machine’s side panel
by unscrewing the screws. Fasten the belt by adjusting the screws (Fig 14).

If the vertical arm no longer locks in place, adjust it.

< O

o —

To make sure that the jaws and the bead breaker work correctly, clean their
valves (Fig 15):

1) Remove the cover on the left side of the machine by unscrewing two
SCrews.

2) Loosen the valve mufflers (A) of the jaw pedal and bead breaker pedal.

3) Clean the mufflers with compressed air. If they are damaged, please
replace them with spare parts mentioned in the spare parts list.

21. Assist arms

The assist arm is an auxiliary device used in mounting and
demounting tires. These assist arms make it possible to
mount and demount larger and wider tires, and also make
other tire changing procedures easier.

21.1. Installation (refers to page 54)

1) Disconnect the tire changer from
electricity and air source.

2) Fix the column 3 on the body with
screws 1 and 2. Install the assist arm
support 5 with screw 4. Install the

assist arm 8 with nut 6 and bolt 7. Fig 16
3) Connect the air hose to the corresponding T-joint
through the rear hole of the body (Fig 16). ;
i b
21.2. Assemblies - S>>

The assemblies of the assist arm are presented on page 54

A. Bead pressing arm

B. Pressing roller arm

C. Lifting plate arm —
D. Lifting plate

~52 ~



Kayttoohje
User’s manual

E. Joystick
F. Bead pressing block
G. Pressing roller

The assist arm must be connecter to a pneumatic air source, pressure 8-10 bar.

21.3. Functions
The assist arm helps the operator mount and demount tires.

1. Centering the wheel with the pressing block

Bead pressing arm can also be used to center the rim on the
turntable. Attach a cone to the bottom of the bead pressing
block, center the rim using the cone and lock the jaws

with their pedal.

2. Clamping the wheel

Clamp the rim from the outside. Open the jaws, put the
wheel on the turntable and close the jaws by

pressing the pedal (Fig 17). I'LUU f ffrfi il ffﬂ-ﬁ

- b
-l

3. Demounting the tire Ceg e Op

A) If the tire is tightly attached to the rim, loosen it with
the bead breaker. Take out the pressing arm and place the
tire pressing roller above the tire without touching the
rim. Lower the pressing roller with the joystick to press
the tire. Tread the turntable pedal to demount the tire (Fig
18). Note: Lubricate the tire bead before this procedure.

B) Demounting the upper bead

Position the automatic mount/demount head close to the
tire rim. Move the bead pressing block above the tire, and R
push the lever to press the tire and push a tire iron in

between the tire and the rim. Lift the bead above the . o G o |

mount/demount head (Fig 19, upper). ,J) AL, R

If the tire is hard, move the tire pressing block and repeat =Oel o =—=

the above procedure. When the tire bead is on top of the

mount/demount head, tread the turntable pedal and with the Fig 20

help of the bead pressing block, demount the bead. Lift the assist arm and tire pressing block to
their resting position.

C) Demounting the lower bead

Move the lifting plate under the tire, but do |

not let it touch the rim (Fig 19, lower). .

Rotate the turntable while lifting the assist U 5

arm gradually to loosen the bead (Fig 20). |

Note: The lifting plate cannot be used for Vo - . S |

all types of tire, so do the following: =" gy s — L

Move the mount/demount head above the ¢ Voo L e ; = _ S i { e



Kayttoohje
User’s manual

tire. Push the tire iron in between the lower bead and the rim. Lift the bead on top of the
mount/demount head. Rotate the turntable, thus demounting the bead from the rim.

4. Mounting the tire
untng Fig 21

Lubricate the tire bead, rotate the turntable and mount the lower bead with the mount/demount head. Move
the pressing roller above the upped bead. Move the pressing block on top of the tire also. Do not touch the
rim during the procedure to avoid damaging it. Rotate the turntable, and the pressing block rotates with it.
Mount the tire on the rim with the mount/demount head (Fig 21).

~54 ~



Kayttoohje
User’s manual

~55~



Kayttoohje
User’s manual

22. Troubleshooting
Problem Cause Solution
The turntable only rotates in one | Switch broken Replace the switch
direction or doesn’t rotate
Damaged belt Replace the belt
The motor has malfuntioned Check the motor cable and

terminal block’s wires; Replace the
motor if it is broken

When demounting or mounting the
wheel, the turntable doesn’t lock in
place and spins with the wheel;
The jaws open and close slowly;

Pneumatic air leakage

Check all the parts of the air
network

Jaw cylinder doesn’t work

Replace the cylinder piston

The turntable locks the rim | Jaws are worn down Replace the jaws
incorrectly

Broken washers of the cylinder Replace them
The mount/demount head always | The locking plate is incorrectly | Replace it or adjust it

makes contact with the rim during
operation

adjusted or damaged

The screws on the cylinder are
loose; The vertical arm can’t be
locked by the locking plate

Tighten the screws; Replace the
locking plate

The bead breaker pedal and jaw | Pedal spring is broken Replace it

pedal don’t return to their original

positions

The bead breaker is difficult to Clogged silencer Clean it or replace it

operate

The bead breaker cylinder has been
detached or the washer of the bead
breaker cylinder is broken or
pneumatic lubrication is distrupted

Check the connections, washers
and lubrication

~ 56 ~




Kayttoohje
User’s manual

23. Explosion pictures

~57 ~



Kayttoohje
User’s manual

Common version

~ 58 ~



Kéyttoohje
User’s manual

A version

~59 ~




Kayttoohje
User’s manual

Common version

~ 60~



Kayttoohje
User’s manual

Sap i

il S e
——’ <
e an
3 -
,. G # &
"
K -‘.‘ \
| | =
\ S (Y |
\ Ui | {
{ //
\'.~ ==

i =
——H
=
I — 4
P by,
\ — J
\ v | = | <
\/ 3 ‘e
W 1
f~\\Y - I
\ \ Era
W\ £
ray ! S
~E A 7“/1 \
et 1
il |
:&<‘ &~
=1 ’,
] L0 o
- KA AL .
42 P
1 (g

(e

AY 7(.‘:’



Kéyttoohje
User’s manual

Common version

~ 62 ~




Kéyttoohje
User’s manual

A version

~ 63 ~



Kayttoohje
User’s manual

Common version

~ 64 ~



Kéyttoohje
User’s manual

I“ :_t;, = B 518

U\

505

A version

~ 65 ~




Kayttdohje
User’s manual

FI3627
\
F23628 @ ¥
F23620 — |
F23631- : '\""' Ra
- - F3633
F23632 —— \\ F2ag40 |(F2I63T  poggag
Fooeaz T H 5
L F23636 23635
F23643 _— " | A __|_
F23645.._ F23B44\ :

F2iedT
FZ3g48

F23656"

Flﬁﬁnl

F23652 / /

Fa36s3) ||

F23&5-1__|-' |II |II

F23654) F29657
F23656

o b
e
F23646-]
e - = I

FaaGed

!
F23670

F23618
F23617

FI3616

F23619 |

_ F23615
_F2a6l
_ F23613
_F23612
F23611

Faae01

23602

~ 66 ~



Kéyttoohje
User’s manual

826 apg A24 A33 A2 AR

AMS

ASS

A version

~67 ~



Kayttoohje
User’s manual

24. Spare parts list

~ 68 ~



Kayttoohje
User’s manual

THE SAME SPARE PART LIST OF COMMON&A VERSION

1D | ltem No. | Drawing Mo. ] Oty | Product Name
Parts of total assembly
| [J228.01.08 1 front cover
2 B-02-00 10017 GB/T 95 2 flat washer p6*14%].2
3 B-01-007-011 GB/T 70 2 screw MG*35
4 B=01-001 30005 GB/T 70 2 screw ME*20
5 B-01-011-003 GB/T 70 4 screw M5F16
(] B-02-001-027 GB/T 95 4 flat washer @5
7 C-36-001-002 U221.01.50 | rubber buffer B tvpe
B0 10014002 GB/T 70 4 screw Mo*40)
el e 1000 | =M LI200,01,58 | lifting lever
10 C=07-005-001] LI200.00.36 | spring
11 C=35-002-000] 200,01,51 | rubber support
12 C=44-001-001 U200.01.47 | box
13 Ce 3500300001 4 rubber foot
14 B-01-007-016 GB/T 70 4 screw WB*2S
15 B-02-001-010 GB/T 95 4 fat washer p8*22%2
16 B-01-013-014 GB/T 70 2 screw M10*25
17 B-001-003=0002 GB/T 41 2 nut M 10
I8 C-34-002-001 U221.01.82 I plastic cover
19 B-01 =01 3-006 GB/T 70 2 screw ME%2S
20 GB/T97.1 4 flat washer pl2*30%3
21 GB/T 889.1 4 Self-locking nut M12
Parts of column, horizontal arm& vertical arm
101 C-03-003-004 U221.03.37 1 L-union 1/8-in6
102 CZ-40-002-001 U221.01.09.01 2 locking cylinder piston
103 C-01-002-006 2 WVeseal 60F50%6.5
104 B-02-001-007 GB/T 95 - flat washer p6*14*1.2
105 B-01-007-011 GB/T 70 4 screw MO*55
1046 CX-06-015-001 U221.01.09.02 2 locking cylinder cover p6()
107 CH-08-011-001 U221.01.19 1 horizontal locking plaie
1008 B-02-001-009 GB/T 95 2 flat washer @8*17%1.5
109 C-07-008-001 U221.01.41 2 horizonial locking spring
110 CX-08-029-001 U221.01.24 1 arm protection support
111 B-02-001-004 GB/T 95 1 flat washer @8*17%1.5
112 B-02-001-009 GB/T 95 2 flat washer 8*17*%1.5
113 B-01-013-003 GB/T 70 2 screw WE*20
114 B-01-007-018 GB/T 70 | screw ME*5(0
115 U228.01.49 1 knob
116 U228.01.59 | plastic cover
117 U228.01.39 | spring
118 U228.01.22 5 1 vertical locking plate
119 C-07-001-003 U221.01.40: ... 2 spring
120 U228.01.16 1 hexagonal vertical arm
12] U228.01.52 1 buffer bush
122 CX-08-032-001 U200.01.15.02 1 pulley
123 CX-50-012-002 U200.01.15.01 1 mounting head
124 C-14-001-001 L200.01.15.04 1 pin
125 B-01-013-014 GB/T 78 1 screw M 1025




Kayttoohje
User’s manual

|26 CX=01=000-001 Lzo001,17 | flat washer

127 B-01-004-016 GB/T 80 k) screw M12¥16

123 U221,01.18.04 1 shock absorber

129 B-01-007-009 GB/T 950 2 serew Mo*35

130 CZ-11-006-001 U221.01.59 2 washer

131 'CZ-14-001-002 U200.01.15 1 mounting head

132 B-id] =001 =004 GB/T 1337 2 self-locking nut M&
133 B-01-007-008 GBIT 950 2 serew M6*30

| 34 B0 =001 =006 GB/T 1337 2 self-locking nut M12
135 B-02-001-019 GB/T 95 2 flat washer @l2¥25%2
136 CN-08-034-001 U221.01.23 2 horizontal locking cone
137 B-01-001-004 GB/T 1337 1 self-locking nut M8
138 C-03-006-010) 1U221.03.37 1 T-union 1/8-2%p6
1349 C=ida=00 ] =003 2330360 1 hose 6*4

14100 C=id=00 ] =003 C2330360 | hose 6*4

141 C-03-001-008 2330342 2 union 1/8-p6

142 CZ-14-003-003 1221.01.21 | complete switch handle
143 B-01-007-005 GB/T 70 + serew Mo* 16

144 C-06-001-003 (2330313 1 hose 64

145 C=i0 =001 -009 JB 1092 2 O-seal p6®. 263 53
146 C=13-001-0101 L221.01.35.09 4 tightener

147 C-08-001-001 U221.01.35.02 1 cylinder rod

145 B=i0] =001 =004 GB/T 1337 ] self-locking nut M2
149 C-56-001-001 1J221.01.35.01 1 Mlange without handle
150 C-01-002-007 JB/T 6997 1 V-seal p20%36%8

151 (C-37-001-002 U200.01.55 1 tilting cylinder piston
152 B-01-002-008 GB/T 1337 1 nut MI12¥7#1.5

153 C-n0-001-003 L221.01.35.05 1 tilting eylinder

154 C=i13-002-004 C2110342 2 union 1/8-ph

155 C-56-001-002 1J221.01.35.03 | flange with handle
156 CX-01-002-001 U221.01.35.10 1 bell-mouthed sheath
157 C-35-004-002 1221.01.35.07 1 rubber sheath

158 B-01-013-014 GB/T 5781 2 serew M10*25

159 CX-13-040-001 U221.01.27 2 flat washer

161 B-01-001-006 GB/T 1337 I self-locking nut M12
163 B-i11-0013-014 GB/T 27 | screw MIO#25

| 6 CX=08-026-00] L221.00.26 | tilting pin

165 B-01-011-003 GB/T 5781 3 screw M5* 16

166 C-36-008-003 U221,01.46 | plastic cover

167 (C-36-008-001 1221.01.45 1 plastic cover

168 B-02-001-007 GB/T 95 2 flat washer p6¥14%1.2
169 (C-35-004-001 U221.01.35.08 2 flat washer

170 (C-35-004-005 U221.01.35.04 1 cover

171 C-47-001-001 I plastic cover

172 CZ-14-003-002 U221,01.35 1 complete tilting eylinder
173 1U231.01.25 1 vertical column

174 U221.01.09 2 complete locking evlinder
175 C-38-001-001 U221.01.21.01 1 switch

176 CX-09-001-001 U221.01.21.02 | valve pole

177 C=30002-001] L221.01.21.05 2 button

174 Cad2-001-001 LI2271.00.21.03 ] COVEr

| 74 C=33-008-001 L221,01.21.04 3 spacer

150 C-01-001-003 JB 1092 4 (O-scal 7.5%2.65

181 B-03-001-021 | refainer ring o8

182 U221.01.01.06 1 Tilting seat




Kayttoohje
User’s manual

Parts of turning table assembly

201 CX02-001-002 U221.01.13.01 1 turntable

202 TR0 =00 LI2000.01.57 4 jaw

203 C-09-006-001 2000114 1 turntable washer

204 B-02-002-006 GB/T 95 | spring washer ©l6

205 B-01-013-022 GB/T 5781 1 screw M16¥40

206 C-42-002-0011 U200.01.44 | cap

207 CX-08-001-004 1U221.01.28 1 control plate

208 CX-09-003-001 1J200),01,29 | washer

209 B-03-001-009 GB/T 894 I retainer ring b3

210 X 08=000 ] =006 U221.01.31 4 connecting rod

211 C-01-019-001 U221.01.11 2 slide guide with pin

212 B-02-001-019 GB/T 95 < flat washer @12%¥25%2

213 B-03-001-001 GB/T 894.1 4 retainer ring @12

214 B-01-013-021 GB/T 80 b screw MI12¥80

215 B-02-002-005 GB/T 95 4 spring washer @12

216 B-02-001-018 GB/T 95 4 flat washer pl2*30%3

217 CH01-018-001 22roL.1001 2 shde gumde

218 CX-09-004-001 U200.01.30 4 flat spacer for chuck

219 C-13-001-003 U221.01.10,04 8 tightener

220 C-05-001-003 U221.01.1002 2 cylinder rod

221 C-13-025-001 U200.01.10.01 2 flange without handle

222 C-03-002-010 C2110336 2 union 1/B=pH

223 C=0]-002-004 JB/T 69497 2 V-seal UHS-20%28%7 5

224 C-01-001-011 JB1092 4 Cl-seal 63*2,65

225 C-37-001-0011 L200.01.54 2 piston

226 B-02-001-019 GB/T 95 2 flat washer ¢12*25%2

227 B-01-002-008 GB/T 1337 2 nut M12*¥7%1.5

228 C=i0-001 002 U221.01.10.05 2 clamping cylinder

229 C-01-001-007 JB1092 2 O-seal 20%2.65

230) C-13-024-00)] LI200.01, 10,03 2 flange with handle

231 C-03-003-005 U221.03.37 2 L-union 1/8-p8

232 B-01-001-004 GB/T 1337 I6 self-locking nut M&

233 CZ-14-002-001] U221.01.10 2 compleie clamping cylinder
Parts of bead breaker cylinder& breaker arm assembly

301 B-01-007-043 UZ200.01.05.05.03 2 screw M14¥30

302 B-01-001-003 GB/T 41 12 sell-locking nut M6

303 C-03-005-003 C2110353 1 L-union 1/4-p8

304 B-01-002-009 GB/T 1337 1 nut M16*1.5

305 B-02-001-021 GB/T 95 1 flat washer pl 6*28%2

306 C-01-001-006 JBlo92 | O-seal 16"2.65

07 C-01-001-006 JB1092 2 O-seal 207263

308 C-01-001-014 JB 1092 2 O-zeal 180%3

309 CX-03-005-001 U200.01.05.05 I  bead breaker cylinder

lid( front})

310 C-05-002-001] U200.01,05.01 1 bead breaker rod

3l C-01-002-003 JB/T 10491 2 Veseal 185*168*11.5

312 C-11-001-001 U200.01.05.02 1 piston

313 CX-50-015-001 U200.01.05.03 | bead breaker cylinder

34 B0 =007 006 GB/T 70 12 screw Mo* 20

315 X000 ] =000 LI2000.01.07 ] shovel

36 B-0-007-030 GB/T 70 | serew M12¥ 100

317 B-01-001-009 GB/T 1337 1 self-locking nut M16




Kayttoohje
User’s manual

318 C-63-001-005 L200.01.05.08 | cuide beli
319 B-02-002-008 GB/T Y95 2 spring washer pl4
320 B-03-001-002 GB/T 8941 | retainer ring il
321 B-02-001-021 GB/T 96 ] Mat washer pl6*28%2
322 2280103 | bead breaker arm
323 CX-01-011-001 LI2000,00 .04 | pin
324 CR-01-001-001 112000000506 | r{)lming pin
325 B-02-001-01%9 GB/T 95 2 flat washer @12%25%2
326 B-01-001-006 GB/T 1337 1 self-locking nut M12
327 B-02-001-011 GB/T 5287 | flat washer p3*30*3
328 B-02-002-003 GB/TY3 1 Spriug washer p8
329 B-01-013-005 GB/T 5783 1 screw M8*20)
330 C=03-002-0110 C2110353 | umion 1/8-ps
331 GB/T 1337 | self-locking nut M16
332 [J225.01.03.09 1 sheath
333 228010308 | pin

complete bead breaker
334 CZ-14-003-001 U200.01.05 1 cylinder

Parts of pedals assembly

401 U228.01.06.04 | pedal
402 U228.01.06.03 | pedal
403 228,01 0603 | pedal
404 U228.01.06.02 ] pedal
405 B-03-001-001 GB/T 894 1 2 retainer ring ql2
406 B-02-001-019 GB/T935 2 flat washer p12%25%2
407 B-01-008-005 GB/T 973 3 screw M4*30
408 B-02-001-002 GB/T 1337 6 flat washer o4
4049 B-01-001-001 GB/T95 3 self-locking nut M4
410 B-01-001-004 GB/T 1337 2 sell-locking nut M3
411 B-02-001 (0% GB/T 5287 2 Mat washer p8*17%] .2
412 C-41-002-001 U200.00.06.13 2 cam connectling rod
413 C-51-001-002 U221.01.06.01 | pedal support
414 C-07-003-001 200,01 .38 3 spring
415 C=4 1 -000-001 L2000 06,15 I cam
416 C=-22-001-001 L200.01,81 2 flat washer
417 B-01-007-006 GB/T 70 14 screw Moe%20
418 B-02-001 -006 GB/TY3 14 Mat washer p6*12%]
419 CZ-14-006-011 1 complete 5-way valve
4240 B-(11-009-002 GB/T 845 2 tap screw ST2.9%12
421 03007 =001 LI2000,00 06,05 2 Cam Cover
422 CZ=14-006-0110 1 Em'l'lplf:lﬂ S-way valve
423 CZ-14-006-012 1 complete S-way valve
424 (C-33-005-001 U200.01.06.14 1 switch cover
425 B=O7-002-0002 GB/T 41 2 nut M4
420 C-49-001-002 1 switch
427 B-01-007-006 GB/T 70 1 screw M6*2(0
428 B=()2-00] =006 GB/T vs ] flat washer p6*12%1]
429 B-02-001-002 GB/T 95 4 flat washer o4
430 B-01-010-012 GB/T 70 4 screw M4* 16
431 C-38-002-001 U200.01.53 1 switch handle
432 B-01-001-003 GB/T 41 1 self-locking nut M6
433 B-012-0011-002 GB/T 95 1 flat washer o4
434 B-01-008-005 GB/T 845 | screw M4*30
435 CN-03-013-001] U200.01.06.06 1 connecting rod




Kayttoohje
User’s manual

436 B-01-001-004 GB/T 41 1 self-locking nut M3
437 CX-03-010-002 U221.01.06.07 1 pedal shaft
438 B-01-003-00] GB/T 41 2 nut M8
439 C=0T=004=0001 200,001,537 | twist spring
440) B-01-007-01% GBE/T 70 | screw ME*50
441 B-01-007-015 GB/T 70 3 screw ME*20
442 C-03-003-0035 4 L-union 1/8-p8
443 C=06=00 =002 | hose 5*H
444 C-06-001-002 | hose 5*8
445 C-04-001-007 3 T-union 1/8-2%p8
446 C-06-001-002 | hose 5%5
447 C-03-003-0035 l L-union 1/8-p%
448 C-34-001-009 LI2000 0] 06, 05 0] 2 S-way valve
440 C-34-001-002 U200.01.06.11 3 valve cover
450 B-01-012-0035 GB/T 70 0 tap screw ST2.9*16
451 C-15-001-001 C211011221 4 silencer 1/8"
452 C-06-00 1 =002 | hose 5™8
453 CX-50-011-001 U200.01.06.12 3 valve pole
454 C-00-001-002 1 hose 5*8
455 C-06-001-002 l hose 5%k
456 C-34-001-001 L200.01.06,10 15 spacer
457 C=01-001-004 JB1092 18 O-seal 12*20*4
458 C-06-001-003 1 hose 6%4
4549 C-006-001-003 l hose %4
460 C-03-003-004 2 L-union 1/8-p6
461 C-05-002-001 2 adjust valve 1/8-p6
462 U200.01.06.09 2 S-way valve
463 CZ-13-037-002 | wirg 3% .5
Parts of transmission assembly
501 CZ-50-001-001 U200.01.32.03B 1 bottom cover
302 C-16-001-00)] GB/T 297 2 bearing 30204
03 C-01-003-001 GB/T 10708 l seal p20*35%8
504 CZ-50-004-001 L200.01.32.05 | pulley
505 B-01-013-003 GB/T 70 1 screw M&*20
306 B-04-001-001 GB/T 1096 | key 6*20
07 CZ-13-020-001 L200.01.32,04 l WO SCrew
508 C-16-00 1 =002 GB/T 292 2 bearing 6010
509 C-23-001-001 U200.01.32.01 1 WOrm gear
30 CZ-01-020-001 L200.0]1.32.06 | spacer
511 B-01-013-017 GB/T 5783 [ serew MIO*55
512 B-02-002-004 GB/TY3 6 spring washer @10
513 B-06=000 1 =00 ] GB/T 117 2 pin 6*20)
314 B-02-001-014 GB/T93 6 flat washer pl0*20*2
515 B-01-007-006 GB/T 70 10 serew MG*20
516 B-02-001-007 GB/TY5 10 flat washer p6*14%1.2
517 CZ-50-002-001 U200.01,32.034 | upper cover
S8 B-04-001-002 GB/T 1096 | key 10440
519 B-04-001-003 GB/T 1096 1 key 14*40
520 C-01-001-018 JB1092 2 O-seal p27.8%3.1
521 C=d5-001 =001 L200.01.32.07 | seal
522 B-01-001-003 GB/T 1337 10 self-locking nut M6
523 B-02-002-003 GB/T93 | Spring washer ¢ 8
524 B-02-001-011 GB/T95 2 Flat washer ¢ 8+#30%3




Kayttoohje
User’s manual

Parts of motor assembly

601 C2110201 1 motor MY 8024

62 CX01-012-001 U200.01.33 1 motor pulley

603 B-01-004-010 GB/T 71 1 serew ME*12

604 C-21-001-001 GB/T11544-1997 | belt A-28

605 B-01-00]13-011] GB/T 71 1 screw ME#T(

606 B-02-001-011 GB/TTI 2 flat washer @8 5%30%3

67 GB/T 11544 | capacitor

6K B-02-001-014 GB/T 1337 2 flat washer @lO*20*2

609 B-02-002-004 GB/TY3 2 spring washer 10

610 B-01-013-014 GB/T 70 2 screw M10*25

]l B0 -0 3-0006 GB/T 70 4 screw ME*2S

612 B-01-003-00] GB/T95 7 nut M8

613 B-02-001-010 GB/T 1337 8 flat washer o@8*22%].5

614 C-35-005-001 U200.01.56 0 rubber washer

615 CX-03-008-001 U221.01.34 | motor support

616 CZ-13-4038-002 RVV 1 wire 5*1

617 B-02-002-003 GB/T93 2 spring washer o8

618 C-35-005-001 U200.01.56 2 rubber washer

Parts of air filter& oil fog maker assembly

&0l C-15-002-021 2000332 | relief pressure filter

802 C-17-001-001 U2000333 | quick nozzle

K03 C-03-005-003 U2000343 I L-union

804 C-15-002-004 I oil fog maker

805 C-06-001-002 U200033003 | hose 58

BU06 C-04-002-001 | big T-joint

807 C-03-002-00 | union 1/4-1/4

BOE C=006=00 ] =002 | hose 5*8

209 C-03-002-010 I union 1/8- &

810 | manometer

811 CZ-14-014-002 1 oil fog maker assembly

Parts of help arm 006

F23601 U236.01 1 column
F23602 B-02-001-014 GB/T 95 l Mat washer p10*20%2
F23603 B-02-002-004 GB/T 95 | spring washer ¢ 10%20
F23604 B-01-013-014 GB/T 7D I screw MI0#25
F236035 B-01-(07-051 GB/T 70 I screw M10* 100
F23606 B-02-002-0(04 GB/TYs l spring washer @10*20)
F23607 B-02-001-014 GB/T 95 1 flat washer @ 10#20%2
F23608 CX-12-001-001 Unns. 11 1 Pin for push tyre wheel
F23609 C=43-001-001] L0310 | tyre lifling roller
F23610 B-02-001-019 GB/T 93 1 fat washer @12%25*2
F2361l B-01-007-030 GB/T 70 | screw MI12*#100
F23612 CX-12-005-001 LI006G.06 | roller support
F23613 B-01 =00 =000 GB/T 41 | self-locking nut M12
F23614 B-01-007-030 GB/T 70 | serew MI2¥100
F23615 C-36-001-003 U006 16 | rubber protection support
F23616 B-02-001-011 GB/T 95 1 flat washer o@8*30*2
F23617 B-02-002-003 GB/TYs | spring washer o8
F23618 B-01-007-015 GB/T 70 l serew ME"20
F23619 CX-13-009-001 U006.07 | hexagonal horizontal arm
F23620 U236.03 1 complete risefall
F23621 23605 | SCTEW
F23622 23602 l column for riselall




Kayttoohje
User’s manual

F23623 B-02-001-014 GB/T 95 1 flat washer @1 0*20%2
F23624 B=(]=i0] 30014 GB/T 70 I serew MI0#25
F23625 B-02-002-004 GB/T 95 l spring washer 10
F23620 236,20 | rotatimg arm
F23627 B-01-002-006 GB/T 41 | nut M0
F23628 B-01-007-042 GB/T 70 1 serew M1O#]6
F23629 CX-05-024-006 007 B.O0 2 | pin
F23630 B-01-00]-003 GB/T 41 1 self-locking nut Mé
F23631 B-01-007-00% GB/T 70 1 screw Mo* 30
F23632 C-31-001-001 L0809 1] 1 tyre pressing head (upper)
F23633 B-01-007-026 GB/T 70 1 serew M10#55
F23634 B-01-001-005 GB/T 41 1 self-locking nut M10
F23635 B-01-007-015 GB/T 70 1 screw M&*20
F23636 CX-08-0360-001 LIthe. 12 | handle bar
F23637 CZ=11-003=0001 LG 11 1 handle
F23638 B-01-007-001 GB/T 70 l serew MA* 10
F23639 B-02-00]-006 GB/T 95 1 Nat washer @6¥12%]
F23640 CZ-13-0]18-001 LI003.08 | tyre pressing roller
F23641 B-02-001-011 GB/T 95 1 Nat washer  q&*30%2
F23642 B-02-002-003 GB/T 95 1 spring washer @R
F23643 B-01-007-015 GB/T 70 | screw ME*20
F23644 B-01-008-004 GB/T 70 2 screw M4* 16
F23645 B-01-008-005 GB/T 70 2 serew M4* 30
F23646 CX-06-008-001 Uans.2o 1 switch panel
F23647 LI236.05 1 SCTEW
F23648 C-06-001-011 l hose 6*4
F23649 U236.19 | tyTe pressing arm
F23650 | self-locking nut M22
F23651 C=00-001-011 | hose 6*4
F23652 C=03=-003-001 3 union 1/4=phH
F23653 123608 1 sieel plate
F23654 B-01-010-007 GB/T 70 2 serew MS* 10
F236355 B-01-002-002 GB/T41 2 nut M4
F23656 C-5-0005-001 1 control valve
F23657 -1 5-0001-001 2 silencer /8"
F23658 C-06-020-001 Uin7.18.10 1 valve cover
F236359 B-01=0007-0003 GB/T 70 pl screw Mo® 10
F236010) B-02-00] -006 GB/T 95 2 flat washer @6*12%1
F236061 B0 =007-026 OB/ T 70 | screw W O*55
F23662 C=61=001-002 l cylinder 006
F23663 C-03-003-004 2 L-uynion |/8-p6
F23664 B-01-001-004 GB/T 41 4 sell-locking nut M5
F23665 B-01-001-005 GB/T 41 1 self-locking nut M10
F23666 B-01-013-014 GB/T 70 | screw MIO#25
F23667 B-02-002-004 GB/T 95 1 spring washer @10*20
F23668 CX-01-010-001 GB/T 95 1 flat washer
F23609 B-02-001-009 GB/T 95 4 flat washer @R*17%1.2
F23670 BT =00] 30007 GB/T 70 4 screw ME*3(0)
F23671 CX=13-016-001] UG, 14 1 support
F23672 C-33-007-001 L200.01.23.02 I plastic handle
THE SPECIAL SPARE PART LIST OF COMMON VERSION

Bl L231.01.01 1 body

B2 L231.01.02 | left cover

B2 CX-01-017-002 L200000.12 4 slide

B202 CZ-14-007-002 U221.01.13 | complete turntable 615

B4l C-06-001-003 | hose 5%8

B42 C=03-003-004 | L-union |/8-p6




Kayttoohje
User’s manual

B501 CZ-13-021-001 200013202 | worm gear shafi
B502 CZ-40-001-002 U200.01.43 .02 | rotating union mandrel
B33 B-01-004-001 GB/T 5783 2 screw M4*6
B304 C-03-002-010 C2110342 3 union 1/8"-p8
B505 CZ-33-0006-001] U200.01.43.0] | rotating valve casing
B506 C-03-006-007 2110341 | T-union 3*g8
B307 C-01-001-010 JB1092 3 O-seal 59.9%2 .02
B30 B-01-007-006 GB/T 70 2 screw M6*20
B304 C-06-001-002 1 air inlet hose 5*8
B510 C-06-001-002 | air inlet hose 5*5
B511 C-58-001-001 1 hose 5.5%p#
B512 C-06-001-002 | air outlet hose 5%8
B513 C-06-001-002 | air outlet hose 5%8
B514 C-03-004-001 C2110341 | T-union 1/8-2%p3
B515 CZ-14-005-001 U200.01.32 1 complete pearbox
Bi16 CZ-14-004-003 2000143 | complete rotating union
BT Y-017-001-001 U2001033001 1 air gauge
BT02 Y-14-001-002 U200033003 | hose
B703 C-54-001-001 2000334 | nut
BT04 C-03-002-007 | union 1/4-1/4
B705 B-02-001-004 GB/T 1337 | flat washer 13
B706 C-05-002-002 ARZ2000 | pressure reducer
BT C-03-003-002 | L-union 1/4-p¥
BT0R C-06-001-002 LI200033002 1 hose 5+8
B0y LI2000330 1 complete inflating gun
THE SPECIAL SPARE PART LIST OF A VERSION
A0 U231.01L01A 1 body
ADN2 U231.01.02A 1 left cover
AZ0] CZ-14-007-003 22101134 l complete lurntable D61 5a
AS0] CZ-13-021-002 U200.01.32.024 1 worm gear shafi
AS02 CZ-14-004-003 LI200.01.43 | complete gear box
Al C-03-001-007 [/ 4-pp 10 ! union 1/4-pl0
Al2 C-58-001-003 6.5%pl0 - hose 6.5%p10
A3 C-06-001-002 | hose 5*8
An4 C-03-006-007 I*p8 | T-union
A5 C-06-001-002 1 hose 5*8
Ald C-58-001-001 3.5%p8 l hose 5.5% 8
A07 C-03-002-010 |/8-p8 | union 1/8-p8
AR C-40-003-001 U221.01.43.014 | rotating valve casing
A9 C-06-001-002 | hose 5*R
AlD C-06-001-002 1 hose 5%8
All C-06-001 -D035 12%8 1 hose 12%8
Al2 C-06-001-003 [2*8 1 hose 12%8
Al3 C-06-001-002 1 hose 5*8
Ald B-01-007-008 GB/T 70 4 screw M6*30
AlS C-40-005-004 U221.01.60054 1 exhaust valve
Alb C-40-005-007 U221.01.60.074A | rubber sheet
AlT B-01-007-006 GB/T 70 2 serew M6%20
AlR C-40-005-001 U221.01.60.064 | exhaust valve cover
Al9 B-001-001-003 GB/T95 4] nut Mo
A20 C-06-001-002 | hose 5*8
A2l C-03-003-002 [/4-p8 | L-union 1/4-p&
A22 CX-03-009-001 2210160084 | exhaust valve support
A23 B-01-001-003 GB/T95 2 nut M6
A24 B-01-007-005 GB/T 70 2 screw M6*16
A25 C-04-001-007 1/8-2%pk 1 T-union 1/8-2%p8
A26 C-35-004-011 U221.001.60.104 | rubber washer p24%34%2




Kayttoohje
User’s manual

A2T U221.01.60.09A 1 tie-in

A2R B-0 -0 =005 GBR/T95 2 self-locking nut M 10
A2Y C-01-005-001 122101 83A 1 rubber casing

A3 C-36-005-002 U22101.6011A | hose

A3l U221.01.6]1.14A 1 tie-in

A3l C-05-003-011 1 water discharge valve
A3 B-01-013-014 GB/T 70 2 serew M10#25

Ald CX-27-001-001 L221.00.61A | tank

AJ5 C-05-003-001 GB-TO-L10 l safety valve

AlG Y- 1 4-001 =001 l connection hose
A37 C-06-001-002 SKE 1 hose 5*8

AJR C-06-001-002 SHE 1 hose 5*8

A9 CZ-14-018-001 1 complete pressure pauge box
A0 C=03-001-004 1/2-pl2 4 umion  1/2-p12

Adl C-03-002-010 1/8-pp% 2 union |/8-p8

Ad42 C-0 =001 =017 RO#2 1 O-seal

A43 C-01-001-026 [ 3 O-seal ph2*2 8

Add B-01-007-007 GB/T 70 2 serew Me%25

A4S C-06-001-002 5X8 1 hose 5%8

A6 C-03-006-004 1/8-2%p& 1 T-union 1/8-2%p8
A47 C-06-001-002 SKE | hose 5%8

A48 CX-01-030-001 221.01.12.03 | slide plate

AdD B-0 ] =004-001] GB/T 70 2 screw M4™o

ASD =)= =000 ] 2210043024 l rotating ynion mandrel
A5l C-03-001-003 4 union 3/8-plo

A52 C-06-031-001 221.01.70A 1 pressure gauge box
AS53 CX-13-028-001 221.01.69.034 1 button

AS4 =0 7=000] <000 221.01.69.04A | spring

ASS CX-13-019-00)] 221.01.69.01A 1 valve

ASG 0900 =002 /5 | plug

AS57 C-01-001-001 4*1 8 1 O-seal 418

ASH C-01-001-002 69%] 8 | O-scal 6.9%1 8

AS5Y CX-13-029-001 221.01.69.02A 1 shafi

A6 P-23-001-001 1 pressure gauge

A6l CZ-13-004-001 221.01.68A 1 seat with holes

AG2 =0 3=000] 00 2 unmion 1/8-p8

AB3 B-01-008-00% GR/T 70 7 serew M4¥3(0

Abd CX-06-028-00] 22101714 l pressure gauge box support
AGS B-01-007-005 GB/T 70 2 screw MO%16

AGG B-02-00]-011 GB/T 5287 2 flat washer p8*30%3
AGT B-02-002-003 GB/T93 2 spring washer @8
AOH B-01-013-006 GB/T 70 2 screw MG*25

A6Y CX-03-003-002 U221.01.62A | inflation pedal support
AT C=(19=00) ] =002 2 plug 1/8

ATl C-03-003-005 3 L-union 1/8-p8

AT2 C-03-003-005 | L-union 1/8-ip8

AT3 B-01-007-002 GB/T 70 | serew MS*20

AT4 B-01-001-002 GB/T 41 | self-locking nut M3
ATS CX-03-001-00] L221.01.66A 1 valve connecting rod
AT6 B-0 1 -(07-007 GB/T 70 1 screw MG*25

ATT B-02-001-006 GB/T9s | Nat washer 6™ 2%
ATR B-01-013-006 GB/T 70 | screw ME*2S

ATY B-01-003-001 GB/T 41 1 MNut &

ARBD B-01-001-005 GB/T 41 1 self-locking nut M10
ARl C-07-006-001 U221.01.67A | spring

AR2 B-01-007-025 GB/T 70 1 screw M1

AR3 =1 2-000 =002 4*40 | pin

ARd C=36-003-001 22100644 l rubber cover




Kayttoohje
User’s manual

ABS CX-03-002-001 U221.01.63A 1 pedal connecting rod
ARG B-(01-001-003 GB/T 41 1 nut M6

ART C-07-003-001 U200.01.38 1 spring

ARE B-01-007-007 GB/T 70 | screw MGF25

ARG B-01-002-004 GB/T 41 2 nut

A0 B-01-001-003 GB/T 41 4 self-locking nut M6
A9 B-02-00] =006 GB/TOS 4 flat washer p6™12%]
A92 B-0 =007 -006 GB/T 70 4 screw Me™ 20

A93 L2000 06,09 | S-wav valve

A94 C-01-001-004 JBI1092 1 O-seal 12*20*%4

AYS C-34-001-002 UZ200.01.06.11 1 valve cover

A9G6 B-01-012-005 GB/T 70 2 lap screw ST2.9%16
A97 C-34-001-001] 200010610 5 valve spacer

A9R CH-50-010-001 U221.01.65A | valve pole

A9 C=00 =001 =000 JB1092 12 O-seal 12%20%4

A0 CZ-14-006-003 1 complete inflation pedal
Al0] U221.01.12A 4 Locking sliders

Al0O2 U2Z1.01.43A ] Complete rotating valve casing
AL03 C-06-001-002 1 hose 5%8

~ 78 ~




Kayttdohje
User’s manual

Pneumatic drawing (6

linder for inflution
Linder for bex cylinder for eylinder far & ug-om cylinder
:L I x “I:ﬁlrn' “w e"w tilted arm berizonts]l arm locked !‘g M'. e I‘ur tire
dvlve Dl
jebed Shiad g
y buadln
‘mired
1 mifthar
1 poai
i} 1 pedal Tive-wy
IOV | s s ¥ 1 ELLT I - I 1 W ()
p—— i T] amnes ibms gy mmrries ][] yurrier ][]
puibod kasd
1 mff b 1 pedal
exmapal ‘/_E
. ! 1 mtfier
alr Filter oll fog maker
@3
alr relief walve
Bzirce
Preumatic drawing s
Liader for cyliader for linder for
cylisder for bex o ¥ up-down cylinder
eylisder for wrkherct < lagped tllied ara iaflatios  8iF yorisental arm lecked o pol
rod. Lncked shovel for tire beost L
i b
b e amilee Bl
rabad bl
[ i
§ s "\D jﬂ e, '|I I|'
1lTie anaire]

1w
| putal

o || e A A e 2, A AT e - F,.,..,

s S | []amive mar getrree ][] pmitiee [0 i
= Tler . 1medal
8 oomimal
e
L]

ymifler

@{6 10y

~79 ~



— PE

L1 L2| L3

3PHASE

<
2o

Electric Drawings

6.3AX3
FU1-FU2
110V 50/60Hz 25A
220V 50/60Hz 20A
Function table
1112
: ! '3} !
XX [o ]

-

~_contacts No|

L1 0 2 position

~ 80~

=Pk

Kéyttoohje
User’s manual

1PHASE

FU1

Fuz

L1




Kayttoohje
User’s manual

q

EY-VAATIMUSTENMUKAISUUSVAKUUTUS
EG-FORSAKRAN OM OVERENSSTAMMELSE
SAMSVARSERKLAEARING
EC-DECLARATION OF CONFORMITY

HITSAAJANTIE 1
FI1-45130 KOUVOLA
FINLAND

VAKUUTAMME, ETTA RENGASKONEEN ST-1236IT VALMISTUS JA RAKENNE OVAT
EUROOPAN YHTEISON KONEDIREKTIIVIN 2006/42/EY SAANNOSTEN MUKAISET JA
NOSTIN ON STANDARDIEN EN 60204-1: 2006+A1: 2009 MUKAINEN.

RENGASKONE ST-1236IT ON CCQS-UK Ltd. Suite B, Regal Court 112 London Road,
Headington, Oxford, 0X3 9AW, UK, CE-MERKINNAN HYVAKSYMISNUMERO 1105,
TYYPPITARKASTAMA. SERTIFIKAATIN NUMERO: CE-C-1208-09-98-01-2A.

VI GARANTERE ATT KONSTRUKTION OCH TILLVERKNING AV DACKMASKIN ST-
12361T OVERENSSTAMMER MED EUROPEISKA GEMENSKAPENS MASKINDIREKTIV
2006/42/EG OCH STANDARDER EN 60204-1: 2006+A1: 2009.

DACKMASKIN ST-1236IT HAR TYPBESIKTATS AV CCQS-UK Ltd. Suite B, Regal Court 112
London Road, Headington, Oxford, OX3 9AW, UK, 1105. CE-MARKNINGES
GODKANNINGSNUMMER 1105. CERTIFIKATNR: CE-C-1208-09-98-01-2A.

BEKREFTER AT DAECKMASKIN ST-1236IT PRODUKSJON OG KONSTRUKSJON ER I
SAMSVAR MED EUROPZISKE FALLESSKAB MASKINDIREKTIV 2006/42/EF OG
SAMSVAR MED STANDARDER EN 60204-1: 2006+A1: 2009.

DAECKMASKIN ST-1236IT ER TYPE INSPEKTION PA CCQS-UK Ltd. Suite B, Regal Court
112 London Road, Headington, Oxford, OX3 9AW, UK, CE MARK GODKENDELSNUMMER
1105, CERTIFIKAT NUMMER: CE-C-1208-09-98-01-2A.

DECLARES THAT TIRE CHANGER ST-12361T MANUFACTURING AND DESIGN
COMPLIES EUROPEAN PARLIAMENT AND COUNSILS DIRECTIVE 2006/42/EC AND
COMPLIES TO STANDARDS EN 60204-1: 2006+A1: 2009.

TIRE CHANGER ST-1236IT IS TYPE EXAMINATED BY CCQS-UK Ltd. Suite B, Regal Court

112 London Road, Headington, Oxford, OX3 9AW, UK, CE MARKING NUMBER 1105.
Certificate NO: CE-C- CE-C-1208-09-98-01-2A.

~ 81 ~



Kayttoohje
User’s manual

Technical File Ref. NO: TF-C-1208-09-98-01 a copy is available from: Wang Xiaoping — Managing
Director, CCQS-UK Ltd. Suite B, Regal Court 112 London Road, Headington, Oxford, OX3 9AW,
UK

Tekninentiedosto NO: TF-C-1208-09-98-01 saatavilla: Wang Xiaoping — Managing Director,
CCQS-UK Ltd. Suite B, Regal Court 112 London Road, Headington, Oxford, OX3 9AW, UK

Certificate valid through serial numbers from AOO0AO00 to X999X99
Sertifikaatti on voimassa sarjanumeroille AOOOAO0O - X999X99

PRODUCT NAME:
Rengaskone
Diackmaskin

Hjul maskine
Vertical Tire Changer

ARTIKELNUMMER / ARTIKKELNUMMER / TUOTENUMERO /

PRODUCT NUMBER:
ST-1236IT / U236

Berliini 7.1.2026

A & S
CL~ _—Z

Jukka Heiskanen
Geschéftsfuhrer

~ 82 ~



